
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.



uc6Mwfulsou

Parts
Manual
DVA
LENA
Genset

WMw2u

10-s4 ($=C -J)
Fk@m?s
24s@fxw E?+
Prinmdh USA



GENERAL INFORMATION ,\

For parts or service, contact the dealer from whom you purchased this equipment or refer to your Nea~est
Authorized Onan Parts and Service Center.

To avoid errors or delay in filling your parts order, always give the MODEL, SPEC NO. and SERIAL NO, from the
Onan nameplate.

Oncm
~

MODEL AND SPEC NO.

SEWAL NO. I I

For handy reference, insert “YOUR”
nameplate information in the spaces above.

M-1149

Std. #36C



INDEX

GENERAL INFORMATION . . . . . . . . . . . . . . ...’...
SET DATA TABLE . . . . . . . . . . . . . . . . . . . . . . . . . . . .
REPLACEMENT ENGINE . . . . . . . . . . . . . . . . . . . . . .

EQUIPMENT PARTS SECTION
Air Cleaner -Lf3YA . . . . . . . . . . . . . . . . . . . . . . . . .
Air Cleaner -DYA . . . . . . . . . . . . . . . . . . . . . . . . . .
Alternator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Chassis -DYA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Chassis -LDYA . . . . . . - . . . . . . . . . . . . . . . . . . . . . .
Control, Engine . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Control, Generator . . . . . . . . . . . . . . . . . . . . . . . . . .
Cooling System . . . . . . . . . . . . . . . . . . . . . .
Current Transformer Assembly . . . . . . . . . . . . . . .
Engine Parts, Miscellaneous (Left Side) . . . . . . .

Exnausi Eibow FuelPump
Fuel Filter

Engine Parts, Miscellaneous (Right Side) . . . . .
Battery Cables
Engine Coolant Temperature Sender
High Coolant Temperature Switches

A!armand Shutdown
Low Engine Temperature Switch
Low Oil Pressure Switch

LOCATION
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A2

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A4

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A5

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A6

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A7

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A8

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C4

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C6

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B2

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B4

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A9

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . BI

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A!(I

Oil Drain Hardware
Starter

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A12
Oil Pressure Sender
Cil Temperature Sender

Tachometer Drive and Sender
Wiring, Harness - Engine

Generator Assembly - Brush Type with Integral Voltage Regulator. . . . . . . . . . . . . . . . . . B6
Generator Assembly - Brushless Type with Integral Voltage Regulator . . . . . . . . . . . . B1O
Generator Assembly - With Remote Voltage Regulator in Control Box . . . . . . . . . . . . . . C2
Housing, Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A14
i3eguiator, Voltage - End Bell Mounted for Brush Type - Generator . . . . . ‘.. . . . . . . . . . B8
Regulator, Voltage - End Bell Mounted for Brushless Type Generator . . . . . . . . . . . . . . B12
Rotor, Exciter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C8

OPTIONAL EQUIPMENT SECTION
Circuit Breaker . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D2
Control, Engine with Five Fault Lights . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D4
Control, Engine with Mechanical Gauges . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D6
Control, Generator with Switching Regulator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D8
Cooling Svstemwith Heat Exchanger. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . , . . . . . . . . . . ..D1O
Cooling System with Standpipe. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D12
Exhaust System - Housed Sets. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E2
Exhaust System - Outdoor Shelter Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E4
Filter, Separator, Fuel/Water . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E1
Filter, Voltage Regulator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..G4
Filter,’Engine Coolant . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D14
Gauge, Fuel Pressure . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E6
Governor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E7
Heater, Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D7
Heater, Engine Coolant (Vertical Tank) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ... . . . . . . . ..E8
Heater, Engine Coolant (Horizontal Tank) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E1O
Heater, Generator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..E14
Housing, Set . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .E12
Switch, Low Coolant Level... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F1
Swi:ch, Low Engine Temperature . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..G1
Tachometer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D4
Tank, Fuel -20 Gals (Housed Set Mounted) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F2
Tank, Fuel and Sub base... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F14
Tank, Fuel Reservoir (Housed Sets) Square Tank . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F4
Tank, Fuel Reservoir (Housed Sets) Rectangular Tank . . . . . . . . . . . . . . . . . . . . . F6
Tank, Fuel Reservoir (Housed Sets) with Dual Fuel Pumps . . . . . . . . . . . . . . . . . . . . . . . . . F8
Tank, Fuel Reservoir (Unhoused Sets) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..F1O
Tank,FuelReservoir(Overhead/Underground Applications) . . . . . . . . . . . . . . . . . . . . F12
Vernier Throttle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..G2
Wattmeter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .G3



This parts catalog applies to the standard generator sets listed below. Any engine parts modified or added by
Onan will be listed in this catalog and have been assigned Onan part numbers foridentification. These modified or
added parts supersede similar parts listed in the Engine Manufacturer’s manuals. The illustrations prearranged in
groups of related items, and each part or assembly is identified by a reference number. All parts illustrated are
typical, and unless otherwise mentioned, parts are interchangeable. These typical illustrations are subject to
change and reflect only the latest replacement parts arrangement. The Right and Left generator set sides are
determined by facing the front end of the engine.

SET DATA TABLE

~QnEl llWNTll=lCATIQ~----- ,---- , . . ---- . RATING MODEL IDENTIFICATION RATING

47.oLDYA-’/#E 47.000 Watts 50. ODYA-”lW 50,000 Watts
56. OLDYA-” /#E 56.000 Watts 60.oDYA-’J~fK 60,000 Watts

ELECTRICAL DATA TABLE

515

515

●VOLTAGE CODES VOLTS HERTZ WIRE PHASE NOTES

3 120/240 60 3 1
60 240/480 60 4 3
7 2201380 60 4 3
9x 347/600 60 4 3
15 120/240 60 12 1 +

15 120~208, 60 12 3 +

120/240.
127/220.
139~240,
240/416.
254 f440.
277/480
110/220. 50 12 1 +

115/’230.
110/190. 50 12 3 4

110J’22O,

11 5/200.
1151230,
120/208,
127/220
220/380.
230t400.
240,416.
254/440,

15R50 (ia 60 12 3 (ij~,

“ - Voltaqe codes follow model letters destgnahons
# - Spec~Ication number: nurnbcr 1 is standard, ail others Indwate variations
E - Specification letter, letter advances {A to B. B to C. etc ) with malor manl~facllirlng changes
+ - These generatorsarereconnectable, refer to op@raiOr’S I’IMnUEil fOr Wlrl IICJ Ciiltil

(i)- These are Penn State Sets, special parts are Identified In the Parts Manual whf?n appllc:able

NOTICE!

ITEMS REFERENCED AS OPTIONAL INDICATE PART IS FACTORY INSTALLED AND MAY NOT BE
APPLICABLE TO ALL MODELS FOR FIELD CONVERSIONS ADDITIONAL PARTS ARE USUALLY
REQUIRED.



REPLACEMENT ENGINE

ONAN PART NO.

*Engine, Replacement

100-0868 Standard - DYA
100-1575 C3tandard - LDYA

.?

Includes: Complete Cylinder Block, Fuel Pump. Fuel Oil Filter, Air Cleaner,

Governor, Fan Blades (pusher type), Flywheel. Water PLJMP

Oil F’an, Exhaust Manifold, Fan Belt and

Fuel ShlJt-Off Valve.

Excludes: Alternator, Alternator Mounting Brackets, Alternator Belt,
Temperature Sender, Oil Pressure Sender, Starter and
Radiator.

●NOTE: This repl:lcemcl’! engine is b @n<2rls Stafl{dard Spec 1 gcrmmt sek for all otiw refer to

the factory for rt~placemcnl tnformatlon

E - Atr Cleaner nol lncl(lded with LDYA engine

,
I

HA RVEV ILLINOIS ● MA OEINU S A

~~
ENGINE MOOEL ENG CATA1OC NO.

-- ENGINE ~ -

\ i) SERIAINO1 ..,, J@
.. ,.... ,. ,._.,...

M-1467

For handy reference, insert “YOUR” nameplate
information in the spaces above.

ENGINE REPLACEMENT PARTS
All engine replacement parts must be ordered from the engine manufacturer, except those modified or added by

Onan. When ordering engine parts, refer to the manufacturers nameplate and sLIpply the Model. Spec, Serial
numbers and other available? information, Refer to the engine manufacturer’s manuals for your nearest authorized
distributor or parts center: or contact the Onan distributor from whom you purchased this set for assistance in
ordering replacement parts.



12

/

XFS-1498

QTY. PART REF. PART QTY. PART
USED DESCRIPTION NO. NO. USED DESCRIPTION

REF,
NO.

PART
NO.

140-1548
503-0868
503-0880
503-0886
503-0885
140-1571

Indicator. Service
Clamp, Hose (T Bolt Type}
Adapter, Tube - Flexible
Tube (3” OD x 12-1 ‘2” Lg)
Clamp, Hose (T Bolt Type)
Elbow, Reduclrrg, flubber -

Preformed
Hood, Air Cleaner
Screw, Machine - Ro~lnd Heacl

(14-20x 1-1 ‘2”)
Nut, Square (1:4-20)
Alr Clt?ancr Assemb!y

(lr~cltjdcs Parts Markr?d “I
“Clamp. Alr Cleaner
‘CIIp, Air Cleaner
‘Baffle, Air Cleaner
‘Nilt. Wing

15 140-1619 1 ‘Element, Air Cleaner
Primary

‘Element, AIr Clc!ancr
Safety

Screw Cap - Hcx Heacl
(5/’16-18 X 78”)

Washer, Lock Sprln(j (516”)
NUI, ti(?x (5/16-18)
Band, Mf~untlrlq - Alr Clcanor
Scrr!w, Cap - Hex I-tca(]

(516-18X 1-1!2”)
Washer Lock - Spring (5’16”]
Washer Flat (11:32” ID x

23!32” (]D X 1 B“ 1 hk)
Bracket, Air Cleaner
[3r’<ice AI I Clf:anc:~

1
3
1
1
1
1

1
2

2
1

1
1
1
1

2
3
4
5
6

16 140-1620 1

17 80L)-0027 7

18
19
20
21

850-0045
862-0015
140-0317
800-0031

7
7
2
2

7
8

140-1575
812-0156

9
10

863-0002
140-1555 850-0045

526-0264
2
2

11
12
13
14

241
25

140-1585
140- 15Wi

Partslnc;lLld$;dlrlAlr Cl(;;]rlc?rAssF?r~lt>ly



REF. PART
NO. NO.

1 140-1548
2 503-0868
3 503-0880
4
5 503-0868
6 140-1467
7 140-1435
8 812-0156

9 863-0002
10 140-1454

11
12
13
14

19

/ 18

13 ‘\

AIR CLEANER - DYA

2

(2TY. PART
USED DESCRIPTION

1
3
1
1
1
1
1
2

2
1

1
1
1
1

Indicator, Service
Clamp, Hose (T Bolt Type)
Adapter, Tube - Flexible
Tube
Clamp, Hose (T Bolt Type)
Elbow, Rubber - Prefornled
Hood, Air Cleaner
Screw, Machine - Round Head

(1/4-20 x 1-1/2”)
Nut, Square (1/4-20)
Alr Cleaner Assembly

(tncludes Parts Marked “)
‘Clamp, AIr Cleaner
‘CUP Air Cleaner
‘F3affle, Alr Cleaner
‘Nut. WIr~q

REF. PART
NO. NO.

15 140-1455

17 800-0027

18 850-0045
19 862-0015
20 140-0317
21 800-0031

22 850-0045
23 526-0264

24 140-1585
25 140-1586

/

1
4 ~-.-,

QTY.
USED

1
7

7
7
2
2

2
2

1
1

XFS-1499

PART
DESCRIPTION

‘Element, Air Cleaner
Screw, Cap - Hex Head

(5/16-18 X 7/8”)
Washer, Lock - Spring (5/16”)
Nut, Hex (5/16-18)
Band, Mounting - Air Cleaner
Screw, Cap - Hex Head

(5/16-18 X 1-1/2”)
Washer, Lock - Spring (5/16”)
Washer, Flat (1 1/32” ID x

23/32” OD X 1/8” Thk)
Brackel, Air Cleaner
Brace, Air Cleaner

- Parts included In Air Cleaner Assembly



REF. PART
NO. NO.

1 511-0095
2 800-0024

3 850-0045
4 191-0725
5 191-0649
6 800-0031

7 850-0045
8 526-0030

9 862-0015
10 191-0791
11 800-0054

12 526-0100

13 862-0003
14 #
15 800-0059

16 526-0100

‘ ALTERNATOR \

14
\ ‘T>:i~ , Q

QTY.
USED

1
1

1
1
1
1

1
1

1
1
1

1

1
1
1

1

PART
DESCRIPTION

Belt, Drive
Screw, Cap- Hex Head

(5/16-18 X 1/2”)
Washer, Lock - Spring (5/16;’)
Guard, Belt
Pulley
Screw, Cap - Hex Head

(5/16-18 X 1-1/2”)
Washer, Lock - Spring (5/16”)
Washer, Flat (13/32” ID x

7/8” OD X 1/8” Thk)
NUt, Hex (5/16-18)
Spacer
Screw. Cap - Hex Head

(3/8-16 X 2“)
Washer, Flat (9/16” ID x

1-3/8” OD X 7/64” Thk)
Nut, Hex (3/8-16)
Strap, Adjusting
Screw, Cap - Hex Head

(3/8-16 X 3-1/4”)
Washer, Flat (9/16” ID x

1-3/8” OD X 7/64” Thk)

REF. PART
NO. NO.

17 850-0050
18 862-0003
19 191-0873
20 191-1388

21 191-1390

22 868-0007
23 850-0070

24 515-0093
25 312-0201
26 800-0052

27 850-0050
29 191-0872

QTY.

I
19

PARI’
USED DESCRIPTION

1
1
1
1

1

1
1

1
1
1

1
1

Washer, Lock - Spring (3/8”)
Nut, Hex (3/8-16)
Spacer, Stepped
Alternator -12 VDC

(Includes parts marked E)
fRegulator, Voltage -12 VDC

(lfTC\UdE%parts marked ‘)
ENut, Hex (5/8-18)
EWasher, Lock - Spring

(5/3”)
EKey, Woodruff (#5)

E’Capacitor
Screw, Cap - Hex Head

(3/8-16 X 1-1/2”)
Washer, Lock - Spring (3/8”)
Bracket, Mountinq

XES-1394

E - Parts Included with Alternator
‘ - Parts Included with Voltage Regulator
# - Parts Furnished with Engine - Refer to

Manufacturers Parts Marlual for Replacement.



COOLING SYSTEM (WITH RADIATOR)

13

?!@Gj+..-““”“-’”>~’ ‘
,&-

‘ ..) .#----
/,-’-

.-
,-’”

3

I

‘1

OTY.
USED

10

1
1
4
1
1
1
8

8

‘ A.,

\

‘\\
\

,.

/
7

‘\
\ I

1 ‘\
\~

C#
XES-1227

‘,,

QTY.
USED

PART
DESCRIPTlON

REF. PART
NO. NO.

1 821-0010

PART
DESCRIPTION

REF.
NO.

10

PART
NO.

130-0809Screw, Self -1ocking - Hex
Washer Head (1/4-20 x 1/2”)

Guard, Fan - Right Side
Gual”d, Fan - Left Side
Clamp, Hose
Hose, Rubber - Preformed
Hose, Rubber - Preformed
Cock, Drain (38” NPT)
Screw, Self-locking - Hex

Washer Head (5/16-18 x l“)
Nut, Retainer (5/16-18)

1 Radiator (Includes Cap) -
DYA

1 Radiator (Includes Cap) -
LDY’A

1 Cap. Radiator
10 Screw, Cap - Hex Head -

Thread Cutting with ET
Lock Waher (#10-32 x 1/2”)

1 Flange, Air Duct
8 Screw, Self-locking - Hex

\.Vasher Head (5/16-18 x t/2”)

1 Panel, Housing - Front

2 130-0810
3 130-0811
4 503-0365
5 503-0594
6 503-059b
7 504-0028
8 821-0016

11 130-1287

12
13

130-0449
815-0181

14
15

405-1182
821-0014

9 870-0113
16 405-1153



MISCELLANEOUS ENGINE

(LEFT SIDE)

PARTS

6

\ \

IA’‘,:’
/ :::;...... ,,,-...----..i,,,,... ,,..............4

. . . . . . . . . . . . . . . . . . . --------- r’

; ‘--’--’’-:-~~! ----”-----”------;--”-”-;Jl’’”-:””l:--------;Jl
~

::; ;~;--.;:,..................... :jl,,:
:,;’

.. ............. ........... .

.... .. ..2.1::21,,”
.---.,

,,’
,.”

JaE=———, ‘%k%.
22

,/
/

~

1

/ 60
e

0

1’1

2

//

M.14f15



MISCELLANEOUS ENGINE

(LEFT SIDE)

REF. PART QTY. PART REF.
NO. NO. USED DESCRIPTION NO.

PARTS

PART
NO.

1 155-0996 1 Elbow, Exhaust 20 149-1801
2 134-1437 1 Spring - Injecion Pump

Lever 21 149-1734
3 503-0685 1 Clamp, Hose 22 501-0002
4 LINE, FUEL - FLEXIBLE (Return Line)

501-0226 1

501-0225 1

5 800-0026 1

6

7

8

9

10

11
12
13
i4

15

16

17

850-0045 1

856-0008 1

332-1292 1

809-0035 1

508-0015 1

870-0196 1
332-1281 1
503:0197 1
ran . . . .
cwa-uuuo 1

505-0185 1

504-0011 1

505-0100 1

18 102-0778 1
19 501-0227 1

45” LG-With One End
1/8” NPT Male Fitting

45” Lg - With Both Ends 23
1/8” NPT Male Fittings

%ieVV Cap - Hex Head
(5/16-18 X 3/4”) 24

Washer, Lock - Spring
(5/16”) 25

Washer, Lock - EIT
(5/16”)

Terminal Board (Includes 26
Parts Marked #)

#Screw, Machine - Thread 27
Cutting, Round Head
(#8 X 3/4”) 28

#Washer, Insulating - Fiber 29
(#8) 30

#Nut, Insulating (#8)
#Plate, Mounting - Terminal 31
Clamp, Hose 32
Hose, Rubber (3/4” 33

iDx l“ODX 14” Lg) 34
Nipple, Pipe - Half 35

(1/2” NPT X 1-1/2” Lg) 36
Valve, Cock - Brass 37

(1/2” NPT)
Nipple, Pipe - Close 38

(1/2” NPT X 1-1/8” Lg)
Adapter, Pipe - Oil Drain 39
Line, Fuel - Flexible

(24” La x 1/8” NPT

502-0020

502-0429

502-0002

800-0003

856-0006

850-0040
862-0001
149-1830

149-1446
149-1445
332-0529
332-0556
149-1162
416-0618
800-0055

850-0050

191-0721

QTY.
USED

1

1
1

1

1

1

2

2

2
2
1

1
‘1

‘1
1
1’
1
3

3

1

PART
DESCRIPTION

Clip, Retaining - Fuel
Filter

Element, Filter - Fuel
Line, Fuel - Flexible

(7” Lg X 1/8’0 NPT
Male x 1F4° N,PT Male
Swivel) ~

Elbow, Pipe - Street
90 Deg, Brass (1/8” NPT
Female x 1/8” NPT Male)

Adapter, Line to
Filter

Elbow, Pipe - Street
90 Deg. Brass (1/4” NPT
Tube x 1/8” NPT Male)

Screw, Cap - Hex Head
(1/4-20 X 1/2”)

Washer, Lock - External
Tooth (1/4”)

Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Pump, Fuel - Electric

(Includes Parts Marked +)
+Gasket, Cover ~ ,,
+Filter, Fuel
+Terminal
+Connector. SDiice
Bracket, Mounting - Fuel Pump
Cable, Battery - Positive
Screw, Cap - Hex Head

(3/8-16 X 2-1/4”
Washer, Lock - Spring

(3/8”)
Starter, Electrical

(12 VDC)

Male x-1/8° NPT Male # - Parts Included in Terminal Board Assembly
Swivel) + - parts Included in Fuel pump



M! SCELLANECUS ENGINE
(RIGHT SIDE)

—-4 -

‘/ 3

................

7
1a6\

‘L -91

PARTS

~;
::
:: . ........ .:-----::.:.\::::------.. ., ;---- :
::l,; ,, ‘ ..

;w;: . .. ....... .......... .... .....
,,, ,,,s,,, ,,!,

:%%
:::t:;:

. .:WI; -..
;:::::: ,.<. -.
,,4! 4!>.

w;; ;
,, !,!,,
,, !!!!. ,

:: 1::::%
wJj :
,, !!,,,
,, .!!,.

. . . . . . . . . . . . . . . . . . . . . . . . . .

W:;; :
::. ::1: ;
,..1!4.
:;-— 4
;: ;
:: ;
:: ;
:: ;
::, . . . . . . . . . . .. . . . . . . . . . . . ... . . . . ... . . . . . . . . . . . . . . . .. . . . . . . . . . .

b,1/–
/1;

18

00

1

8,

10

\

M-148G



,J

MISCELLANEOUS ENGINE PARTS
(RIGHT SIDE)

PARTREF. PART QTY. PART
No. NO. USED DESCRIPTION

1 WIRING HARNESS - ENGINE
338-0631 1 Standard - DYA

OTY. PARTREF.
NO.

8
9

10

11

12

USED DESCRIPTIONNO.

309-0169
309-0064
193-0244
505-0059
505-0104

1
1
1
1
1

.. Switch, Pressure - Low oil
‘Switch, Pressure - Low Gil
“Sender, Pressure - Oil
Tee, Pipe (1/8” NPT)
Nipple, Pipe (1/8” NPT x

‘1-l/!!~’ Lg) ! ~ ~ ~
“Ttywg; Drive - Tachometer :
‘Sender, Tachometer ~
Screw, Cap - Hex Head

(7/16-14 X 3/4’”) ~
Washer, Lock - Spring (7/16”)
Washer, Lock - EIT (7/16”)

338-1148 1 Shielded - LDYA
1 Special (NOTE: Use Standard

Wiring Harness aind add
,, ~ electrical leads as

required for optional
sensors, switches per
GerrSet wiring diagram.

2 309-0178 1 “Switch, Thermostatic - Hi
Engine Coolant Temperature

3 193-0247 1 ‘Sender, Temperature -
Engine Coolant

4 309-0179 1 ‘Switch, Thermostatic - Hi
Engine Coolant Temperature

5 505-0117 1 “Bushing, Reducer - Flush,
Brass (1/2” NPT x3/8° NPT)

6 821-0029 1 Screw, Self-locking -
Hex Washer Head
(3/8-16 X 3/4”)

7 309-0269 1 ,, *Switch, Thermostatic -,, :;, ,,,,, Low, Engine Temperature : :,,
,,, : ,,

I
I ,,’ ,:,’ 11’! 1’ ~::,, , !1 ,,, ,’ ,“!,, ,,,,, 1“,

~1‘,f,!‘,

,’

,,

302-0753
302-0750
800-0069

13
14
15 1

16 850-0055
17 856-0012
18 416-0619 1 Cable, Battery - Negative
19 416-0446 1 Cable, Battery - Jumper

- 20 416-0618 1 Cable, Battery - Positive
, 21 193-0249 1 ‘Sender, Temperature Oil

- - Items Used with Fault Lights or Gauges on
Engine Control Panel

1’
,,

,!

,!,

,,
,,,,:

,,



REF. PART
NO. NO.

1 821-0010

2 234-0370
3 815-0350

4 301-3156
5 821-0010

6 234-0361
7 821-0018

CnMT~oL HOUSING----

QTY.
USED

8

1
18

1
6

PART
DESCRIPTION

Screw. SeIf-lockmg - Hex
Washer Head { 1/4-20 x 1~2”)

Grill, Alr - Generator Inlet
Screw, TaPpmg - Hex Washer

Head (I$1O-32 x 3i18”’)
Panel. Access
Screw, Self-locking - Hex

Washer Head ( 1/4-20 x 1‘2”)
Wrapper. End Bell
%rew, Self-locking - Hex

Washer Head ( 1‘4.20 x 5 8“)

REF. PART
NO. No.

8 856-0006
9 526-0018

10 870.0212
11 30?.3155
12 508-0203
13 H21-OO1O

14 821-0014

?5 301-3154

1

OTY. PART
USEO DESCRIPTION

Washer, Lock - EIT [ 1’4”)
Washer, Flat [ 17!64”’10 x

5/0’ 00 X 1/16”’ Thk]
Nut. Hex (1/4-20)
HousIn9, Control 00+
Bushldg, Cdblq . l@lo~ ;

Screw; %lf-lockmg i Hqx
Wa@w?rHead (1 4-20 K 1~d’”) :

Screw, Self-locking - Hex ;
Washer Head 15116-18 x 1!2””)

Saddle. Control Box



I
5

7

3 B54-OO1O 6
4 302-0235 3
5 302-0236
6 302-0253 :

.,
. .

1,

REF. PART On. PART
MO. NO. USED DESCRIPTION

CURRENT TRANSFORMER ASSEMBLY (Select
Components ad Required)

1 ~ROtJND TE~MINAL ASSEMBLY (Includes
Following Iletris)
815-0203 1

871-0010 3
856-0003 1
854-0010
526-0049 :

2 813-0110 6

Clamp, Upper
Clamp, Lower
Shim

Screw, Machine - Round Head,
Brass (#10.32 x 7/8’)

Nut, Hex - Srass (#10-32)
Washer, Lock - EIT (#10)
Washer, Lock - IT (#10)
Washer, Flat - Brass

(13/64” ID X 7/32” 00X
1/32” Thk)

Screw, Machine - Round Head
(#10-32 X 2)

Washer, Lock - IT (U1O)

,!

REF. PART O+Y. ‘PART
‘!

NO. NO. USED DESCRIPTION

7 CURRENT TRANSFORMER (Select Size as Required)
302-0117 : Ratio 50f5, 3 VA : ,,
302-~6 : FWtio 75/5,,2 VA
302-0078 3 Ratio ‘100/5, 2 VA
302-ti79 Ratio 150/5, 1 VA
302-0106 : Ratio 200/5, 1 VA
302-0209 3 Ratio 230/5, 1 VA
302-0107 3 Ratio 30015, 1 VA

8 813-0100 6 Screw. Machine - Round Head
(#10-32 X 1/2”)

9 526-0008 6 Washer, Flat (13/04” ID x
7/16’” 013 X 1132” Thk)

10 856-0003 Washer, Lock - EIT (#IO)
11 870-0053 : Nut, Hex (#10-32)
12 CURRENT TRANSFORMER (Select Size as Requ!red)

302-0952 3 Ratio 75/5, 2 VA
302-0864 3 Ratio 150/5, 2 VA
302-0865 3 Ratio 200/5, 2 VA
302-0866 3 Ratio 250/5, 2 VA ,:
302.0608 3 ~ Ratio 400(5. 2 VA ; ~: ~ :
302-0~7 3 Ratio 500/5, 2 VA
302+471 3 Ratio 750/5, 2 VA

13 302-0729 1 Bracket. Mountl,ng - Transformer,
14 302-0764 1 Bracket, Mounttng -- ransformer



ENGINE CONTROL WITH ONE FAULT LIGHT

5,(3

,..,

17 ‘

‘4

I

\

\
35



ENGINE CONTROL WITH ONE FAULT LIGHT

REF. PART OTY.
NO. NO. USED

1 322-0004 1
2 322-0149 1
3 308-0002 1
4 307-1157 3
5 RELAY (12 VDC)

307-1058 1
307-1058 1
307-1061 1

7 193-02’43 1
6 193-0245 1

9 302-0061 1

BAQT
r-” t

DESCRIPTION

L8mp Incandescent (12 VDC)
Lampholder
Switch Toggle (SPST)
Sprtng Holddcwn - Relay

(Ignltlon)
(Start Disconnect)
(Starter Protection!
Gauge -011 Pressure (12 VDC)
Gauge - Wafer Temperature

(1Z v~~)
Ammeter

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

35 HARNESS W[R[NG . ENGINE CONTROL
338-1065 1 Includes Parts Marke5 ●

338.1122 1 s Ir,cludes Parts Marhed -

ATTACHING HARDWARE FOR WIRING HARNESS
812-0061 4 Screw Machine - ROUnO Heat

(u6-32 X 3 ‘8”)
Screw, Machloe - Rouno Head

(#6-32 X3 4“]
Wa~her I orb . EY (a~,-----
Nut Hex ($6-32)

+Jumpef Terminal
+B lock Terminal - 16 Place
+Block Terminal - 4 P!ace
+ Socket Relay - 11 Place
“Socket, Relay -8 Place
. Connector Electrical - FL BD

812-0066 6

853-0003 14

86 G-0006 10
332-1043 1
332-0795 1
332-0537 1
323-0765 2
323-0764 1
332-1271 2
332-1241 1
332-1239 1
GROUND TERMINAL
marked #J)
871-0010 2
850-0030 1
526-0062 2

36
37
38
39
45
41
42
43

10
11

302-0749 1 t Tachometer - Electrical
193-0248 1 -t Gauge -011 Temperature

(12vDC)
SWITCH, TOGGLE - SELECTOR
308-0138 1 Standard & Cycle Cranking

Controls
308-0327 1 Penn State Controls

“LIGHT, INDICATOR (Lens Color 8. Legend List?d Below)
322-0128 1 Red - Fault -14 VDC
322-0136 1 “Light, Indicator- 14 VDC (Red

Lens - No Legend)
518-0374 4 Fastener, Snap-In (Printed

C!rcult Boards)
PRINTED CIRCUIT BC)ARD ASSEMBLY

12

Slrlp Marker - Terminal
Strip Marker - Term}na’

ASSEMBLY (includes pans

#Nut Hex - Brass {*l C-32i
#Washer, Lock - Spring (u IO:
#Washer Flat - Brass (13 64

X 1/2 “ODx l’16’Thk\
#Washer, Lock - ET (*1O
#W’asher, Lock - EIT (s1OI

13

44
45
46

14

15 ID

16 47
48
49

853-0008 1
856-0003 1
815-0203 1 #Screw, Machine - Round Heaa

Brass (#10-32 x 7 8’ I
Screw Machine -Truss Head

(#10-32 X 3 8“)
Nut, Hex (#10-32)
Washer, Lock - Sprjng ~*lO!
Washer, Lock- EIT ($I1O:

300-0733 1 Standard Cranker (12 VDCj
300-0714 1 Cycle Cranker (12 VDC)
PRINTED CIRCUIT BOARD ASSEMBLY 50 815-0026 517

51
52
53

870-0053 1
850-0030 1
856-0003 1

300-0679 1 Engine Control Monitor -
Standard

Engine Control Monitor -
Penn State

Plug, Keying - PC Board
Screw, Machine - Round Head

(#10-32 X 3/8”)
Washer, Lock - Spring (#IO)
Washer, Flat (7/32” ID x 1/2” OD

X 1/16” Thk)
Washer, Lock - EIT (#10)
Relay, Solenold - Start (12 VDC)
Screw. Machine - Round Head

(#6-32 X 3/8”)
Nut, Hex (46-32)
Washer, Lock - ET (#6)
Capacitor, F!xed Electrolytic

(4000 MFD, 30 VDC)
Screw, Machine - Round Head

(#6-32 X 1:2”)
Washer, Lock - ET (#61
Clamp, Capacitor Mounting
Nut, Hex (s10-32)
Washer, Lock - Spring (~10)
Clamp, Loop

300-0730 1
54 321-0181 1 c Fuse (5 Amp)
55 321-0217 1 L Fuseholder

56 PANEL, CONTROL - ENGlh!E
301-3165 1 With Three Gauge Mtg Holes
301-3286 1 With Four Gauge Mtg Holes
301-3396 1 With Five Gauge Mtg Holes

57 f PANEL, CONTROL - ENGINE
301-4572 1 With Three Gauge Mtg Holes

1 With Four Gauge Mtg Holes
1 With Fwe Gauge Mtg Holes

58 301-3253 1 Bracket, Mounting - Engine

18 332-1276
20 813-0098

4
2

21 850-0030
22 526-0009

2
2

23 856-0003
24 307-1031
25 812-0061

2
1
1

26 860-0006
27 853-0003
28 356-0072

1
1
1

Control

NOTE: For lamp replacement order 322-0136
Remove and discard plaln red lens, Install
lens with legend from burned out Ilght -
lights snap In and OU! of panel
optional items used with Engine Mounted Senders

Parts Included In Wlrlng Harness
Parts Included in Ground Terminal Assembly

Parts Used on HI Ambient Temp (L ) Type GenSets

“.

t-
+.
#-

f-

29 812-0063 2

30 853-0003
31 356-0070
32 870-0053
33 850-0030
34 332-0051

2
1
1
1
1



GENERATOR CONTROL

\\

44’

>

c

43’

II

R
3330

ll=lK-

36
\

I
37\

\ J

REF.
No.

11

,d~12
r,

I

‘J ,f--

+

[-- I
G

5 7 i
0

’14

\,6

x--13

PART OTY. PART
NO. USED DESCRIPTION

1 307-1157 1 Spring, Holddown, Relay -
Code 15, 515

2 307-1061 1 Relay
Cocte 15, 515

3 AMMETER (Select as Required)
SINGLE SCALE

302-W06 1 0-50 Amp
302-0400 1 0-75 Amp
302-0410 1 0-100 Amp
302-0411 1 0-200 Amp
302-0412 1 0-250 Amp
302-0413 1 &300 Amp
302-0605 1 0-400 Amp

DUAL SCALE
302-0719 1 0-75, 0-150 Amp
302-0720 1 0-100, 0-200 Amp
302-072?.. 1 0-150, 0-300 Amp
302-0722 1 0-200.0-400 Amp
302-0723 1 0250, G500 Amp
302-0724 1 0-375, 0-750 Amp



C2FNFRAT~~coNT~oL-------- .

REF.
NO.

4

5

6

7

8

9

10

11

12
13
14
15
16
17
18

19
20
21
22

PART QTY. PART
No. -“.-I Iccn DESCRIPTION

VOLTMETER (Select as Required)
SINGLE SCALE

302-0421 1 0-300 volt
30’2-0422 1 0-600 Volt

302-0612 1 0-500 volt
302-0779 1 0-750 volt

DUAL SCALE
302-0718 1 0-300 0-600 Volt

METER, FREQUENCY (Select as Required)
REED TYPE

302-0213 1 115 VAC, 60Hz
302-0221 1 230 VAC. 60 $iZ

302-0234 1 115 VAC, 50 l-iZ
302-0256 1 230 VAC. 50 Hz

POINTER TYPE
302-0809 1 120 VAC, 60 HZ
302-0810 1 208 VAC, 60 HZ
302-0811 1 240 VAC 60 HZ
METER, TIME TnTAl 171KIC ICalaet as Requ:redlV.-I-?6:!.V ,“* !-+,
302-0466 1 60 HZ
302-0469 1 50 Hz
LIGHT, INDICATOR -125 VAC (Lens Color
& Legend Listed Below)
322-0130 1 Red - Lower Scale
322-0131 1 Red - Upper Scale
322-0178 1 Llgh!. Indicator -125 VAC

(Replacement) - D!scard
Lens - Used Lelis from orlgmal Llglt

320-0307 1 Lock - Clrcult Breaker Handle
(Penn State Sets)

ATTACHING HARDWARE FOR LOCK
815-0203 1 Screw, Machtne - Round l-lead

(#1032 X 718”)
854-0010 1 Washer, Lock - IT (#IO}
~~j-~~1~ 1 Nut, Hex (#10-32)
320-0431 1 Clrcu!l Breaker
ATTACHING HARDWARE FOR CIRCUIT BREAKER
812-0061 2 Screw, Machine - Round Head

(r$6-32 X 3/8”)
850-0020 2 Washer, Lock - Spring (s6)
815-0203 1 Screw, Machine - Round Head

Brass (#10-32 x 7/8”)
871-OG1O 1 ;J,:t, Hex - Brass ($f10-32i
853-0008 1 $Vasher, Lock - ET (R1O)
526-0049 1 Washer, Flat - Brass (13/64” ID x

7/16 OD x 132” Thk)

406-0334 2 ClIp, Retalnlng - Turnbutton
Fastener

406-0333 2 Stud, Turnbutton Fastener
517-0131 1 Plug, Plastlc
303-0076 1 Knob, Pointer
308-0284 1 Switch, Selector
303-0032 1 Knob
303-0170 1 Rheostat (35K Ohms, 25 Watt)
301-3244 1 Bracket, Mounting, Relay -

Code 15, 515
870-0053 1 Nut, Hex (#10-32)
850-0030 1 Washer, Lock - Spring (#IO)
332-0051 1 Clamp, LooP
HARNESS, WIRING - GENERATOR CONTROL

Sets Without Meter Panel
338-0765 1 Code 3
338-0764 1 Code 15, 515
338-0766 1 Code 6D, 7, 9X

Sets With Meter Panel
338-0735 1 Code 3
338-0730 1 Code 15, 515
338-0759 1 Code C9. 7, 9X

ATTACHING HARDWARE FOR WIRING HARNESS
812-0061 2 Screw, Machine - Round Head

(#6-32 x 3/8”)

812-0066 2 Screw. Machine - Round Head
(#6-32 X 3/4”)

850-0020 2 Washer, Lock - Spring (#6)
853-0003 4 Washer, Lock - ET (#6)

853-0006 2 Nut, Hex (#6-32)

R~F.

NO.
23

25

26

27

28
29
30
31

32

33

34
35
36

37
38
39

40

41

PART QTY. PART
NO. USED DESCRIPTION

BLOCK TERMINAL (Select as Required)
332-0607 1 12 Place
332-0795 1 16 Place
‘l&n nyyj.ld”-” 1 Resistor F!xed, Compostt!ofl

(47K Ohms 12 Watt) -
Code 15 515

3~3-0765 1 Sockel, Relay - 11 Place -
Code15 515

STRIP, MARKER (Select as Required)
332-1242 1 16 Place
332.1248 1 12 Place
812-0065 4 Screw. Machtne - Round Head

(#r6-32 X 58”)
853-0003 4 Washer. Lock - ET (J161
332-1956 1 Regulator Voltage
321-0204 2 Fuse Carlrldge(l 4 AmOI
315-0431 1 Transformer Voitage
ATTACHING PARTS FOR TFiANS~utirv~t R

------

812-0061 2 Screw Machlrle - Round Heao
(#6-;9 X 38 )

853-0003 2 Washer i Wk - ET (=61
305-0675 1 Rect, fler 3ridge
ATTACHING PARTS FOR REtiTi FIER
817-0070 2 Screw Machine - Po.!nc Head

(It6-32x 1-1 4 I

850-0020 2 Washer Lock - Spr!nq 1=61
315-0384 1 Reactor
ATTACHING PARTS FOR REACTOR
812-0061 2 Screw. Machine - Rouna HW:

(=6-32 X 3 8“)
C53-0003 2 Washer Lock - ET (c61
406-0332 2 Receptacle Turn blittan Fas!~ner
508-0001 4 Grommet Rubber
800-0045 4 Screw. Cap - Hex Head

(516-18x38’]
850-0045 4 Washer. Lock - SPrlng (5 16 I
402-0070 4 Dampener Vibration
815-0026 3 Screw Machine - Trt]ss Hcac

(~10-32 X 3 8“)
PANEL CONTROL

Sets Without Meter Panel
301-3822 1 Code 3
301-3821 1 Code 6D 7 9X
301-3274 1 Code 15 515

Sets With Meter Panel
301-3169 1 Code 3
301-3342 1 Code 6D. 7. 9X
301-3170 1 Code 15.515
337-0049 1 Sfrap Ground
ATTACHi NG PARTS FOR STRAP
800-0045 1

850-0045 1
856-0008 2
862-0015 1

42 338-1104 1

43 321-0223 4
44 fFUSE BLOCK

321-0176 1
321-0177 1

45 BOX, CONTROL
301-3158 1

301-4586 1

46 821-0010 2

Screw Cap - Hex Head
(516-18x38”)

Washer, Lock - Spring (5 16’)
Washer. Lock - EIT (5 16 I
Nut. Hex (5!16-18)

fW!rlng Harness - Fuse
Biocks to Terminal
Board

fFuse Cartridge (15 Amp]

Two Place
Three Place

Used on Sets Wlthou! Fuse
Biocks

fUsed on Sets With Fuse
Blocks

Screw, Self -locklng - HCIX
Washer Head (1 4-20 x 1 2“ ~

47 CIJRRENT TRANSFORMER ASSEMBLY (See Separate
Figure For Parts) - NOTE: Assembly
IS Located Behind the Control Box

f - Parts Used on HI Ambient Temp (L ) Type GenSefs



GENERATOR ASSEMBLY (BRUSH TYPE)

WITH INTEGRAL VOLTAGE REGULATOR

,.

///
762



GENERATOR ASSEMBLY - BRUSH TYPE
WITH INTEGRAL VOLTAGE REGULATOR

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

1 8D0-0003 2 Screw. Cap - Hex f-tami
(1/4-20x 1/2”’)

2 8cOooo9 2 screw. cap = .H*X Head
(1/4-21 X 1-1/2”’)

3 853-0013 4 Washer, Lock - ET (1/4””)
4 305-0481 2 Spacer, Saeve
5 305-0463 1 Regulator. Voltage (See

Separate Group for
Components)

6 862-0011 4 Nut. Hex - Grade 8 (3.’8-16)
7 850-0050 4 Washer, Lock - SPrlnQ (3:8”)
8 STUD (Select as Required)

520-0726 4 3:6-16 UNCx 2G l/16”Lg
520-Q723 4 318-16 LJNC X 17-15116” Lg

9 503-0611 4 Hose, Rubber
10 114-0023 4 Screw Cap - Hex Head

Special Heat-Treated
{1:4-20 z l-lid’”)

11 E15M040 4 Washer. Lock - Spring (1/4’”)
12 526-0108 4 Washer, Flat (17164”” ID x

7;I~> ~D x 1/32”’ T~k)

13 212-1225 4 Spacer. Sieeve
14 526-0018 8 Washer, Fla! (17@4”’ ID x

5/8’” UC) X 1116” Thk)
15 212-0413 1 Brush RI~ AssemWy {!fiC!ud42S

Parts Marked ●)
76 214-0046 4 ●BnJsh, Generator

Attach\ng Hardware for Brush
315-0203 4 ‘Screw Machine - Round Head

with External Tooth
Lock’.vasher, Brass ($11G32 x
7/8<3

3~>oooB 12 +Washer, Lock - ET (s10)
5?&r3-J49 4 +Washer, Flat - Brass i1364’” ID x

7/16”” OD X 1/3?’” TrIk)
871-0010 8 +Nut. Hex - Brass (a 1032)

17 212-1105 4 -Spring Brush
18 509-0125 1 Seal, 011- “O”’ Rmg
19 211-0185 End Bell. Generetor
20 80WKKM : Screw. Cap - Hex Head

(1/4-20 X 1-1/4”)
21 850-0040 2 Washer. Lock - Spring (1/4”)
22 862.0001 2 Nut, Hex (1/4-20)
23 234.0368 1 Screen, Alr - Generator
24 STATOR ASSEMBLY, GENERATOR

SOHERTZ SEl$
220-1456 1 Code 515
220-1458 1 * Code 515

(Extended Stack)
60 HERTZ SETS

REF.
NO.

25

26
2?
28

29

30
31

32
33
34

35

36

3?
38

PART PAFIT
NO. :s76 DESCRIPTION

f3cm-@34a ! screw Cap - Hex Head
i38-16x3~l

i356-OO!O 1 Washer, Lock - EIT [3.’8””)
1s0717 Switch. Overspeect
ROTOR ASSEMBLY, GENERATOR
(Includes Pam Marked “)

201-1645
201-1647

201-1645
201-1647

800-0513

850-0079
52&0238

510-0101
204-0083

1
1

1
1

1

1
1

1
1

50 HERTZ SETS
-—A- . . .bmle 373

A-------
+bocre 313

(Extended Stack)
SO HERTZ SETS

Code 15
$ Code 15

(Extended Stack)
“Screw. Cap - Hex Head

Modified with 3:8-16 TaoPea
Center Hole (3;4-10 x 1-1 ‘2 )

●Washer. Lock - Spring (3 4“ )
“Washer. Flat - Steel Alloy

(13:16”’ ID X 2“”00 X

3116” Thk)
‘Bearing, Ball
●Fllng Collector

“BOLT, PLACE - HEx HEAD GRADE 8
(Seleci As Reqwred)
805-0033 8 5@19 x 7“”
80%0035 8 5J18-11 x 1-1)2’”
526-0259 8 “Washer. Flat - Hardened Stee!

(11/16” ID X 1-38’ 00 X
7f&”’ Thk)

‘BOLT. PLACE - HEX HEAD, GRADE 8
(Select As Rewired)
805-0018 8 3@-16x 1’”
805-0019 8 3:&16 X 1-1/4””
20%M89 1 “Fan. Generator
232-2078 1 “Disk, Drive - Generator

+ . Pms Included m Brush Rig Assembly
“ - Parts Included m Generator Rotor Assembly
$- Extended Stack type assemblies that ●re used on sets

ftavmg full power output on both single ●ncttnree
ph8se hookups Both phases carry same kW ●nd kVA ratings

22G 1456 1 Code 15
22&1458 1 $ Code 15

(Extended Stack)



VOLTAGE REGUIATOR - END BELL MOUNTED

USED WITH BRUSH TYPE GENERATOR

12

6
15

?4 /

/8 <

JEf,,?i=rEiT,,
-. =J “

3 \@/ 2

Ii



VOLTAGE REGULATOR - END BELL MOUNTED

USED WITH BRUSH TYPE GENERATOR

REF. PART QTY. PART
NO. NO. IJSEt3 DESCRIPTION

REGuLATOR, VOLTAGE (All Parts Common Exc~pt As
Marked)

305-0489 1 Used on 30 (25) kW Sets, Codes
3, 53, 15 anc 515 Single Phase
Extended Stack type only

305-0409 Used on 30 (25) Through 55 (45)
kw Sets. COdeS 15 and 515
Single or Three Phase

305-0483 1 Used on 45 (37.5) kW Sets,
Codes 3, 53

305-0483 1 Used on 45 (37.5) Through 90
(75) kW Sets, Codes 15 and
515 Single Phase Extended
Stack type.

305-0483 1 Used on 60 (50) Through 90 (75)
kW Sets, Codes 15 and 515
Single or Three Phase

1 REACTC)R (Ll) (Select As Required)
315-0339 1 Used cm 305-0483 Regulator
315-0341 1 Used on 305-0489 Regulator

ATTACHING PARTS FOR
REACTOR

813-0100 4 Screw. Machine - Round Head
(#10-32 X 1/2”)

853-0008 4 Washer, Lock - ET (#10)
.-. “—

2 CONTACT ASSEMBLY - Q! {SPEED SWITCH
(Includes the following parls ~~arked +)

E162-OCW1 2 +Nut, Hex (1/4-20)
853-0013 1 +Washer. Lock - ET (1/4”)
870-0250 1 +Nut, Insulating (1/4”)
150-0723 1 +Contact, Electrical - Threaded

with Hex Head
3 332-1043 2 Jumper - Termmal
4 332-? 266 1 Block, Terminal

ATTACHING PARTS FOR
TERMINAL BLOCK

812-0081 2 Screw, Machine - Round Head
(a8-32 x 5/8”)

853-0005 2 Washer, Lock - ET (#E)
860-0008 2 Nut, Hex (#8-32)

—“—.

5 508-0002 2 Grommet, Rubber

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

6 ATTACHING HARDWARE FOR LEADS

7
8

9

10

11

12
13
14
15

812-0079

853-0005
526-0048

871-0007

332-1415
S58-0029

~~1-oolo

850-0030
526-0009

364-0012

871-0018
850-0040
526-0018

358-0031

871-00;8
850-0040
526-0018

812-0077

853-0005
332-1265
363-0048
305-0482

3

3
2

3

1
1

1
1
1

2

2
2
2

2

2
2
2

12

12
6
3
1

Screw Machine - Round
(#8-32 X 1/2”)

Washer. Lock - ET (@8)

Head

Washer, Flat - 8rass (1 1 “64’” ID x

3/8” OD x 1/32” Thk)
Nut, Hex - Brass (*8-32)
. . . . “—.

Clamp, Cable
Rectl!ler (CR3)
A?TA~l-ilN~ p~~Ts FOR,.. W.,,,.

RECTIFIER
Nut. Hex - Brass (II1O-32)
Washer. Lock - Spring (810)

Washer Flat (7 32” ID x 1.2” OD
X 1/16” Thk)

-.- ”.-..

Recttfler (04, 05)
ATTACHING PARTS FOR

RECTIFIER
Nut, Hex - Brass (1/4-20)
Washer, Lock - Spring (li4”)
Washer, Flat (17 ’64” ID x

5/8” 00 X 1/16” Thk)
---- “----

Rectlfler (CR1. CR2)
ATTACHING PARTS FOR

RECTIFIER
Nut, Hex - Brass (1/4-20)
Washer, Lock - spring (14”)
Washer, Flat (17/64” ID x

5,/8’0 OD x 1/16” Thk)
.—” —

Screw, Machine - Round Head
(#8-32 X 3/8”)

Washer, Lock - ET (#8)
Insulator, Standoff
HeatsInk
Chassm

+ - Parts included In overspeed Swdch Contact Assembly





GENERATOR ASSEMBLY - BRUSHLESS TYPE

WITH l?$lT~~DAI
uni TACC REGuLATof+

Gun Ab Wwbmnwb J-

REF. PART OTY. PART
No. NC3. USED DESCRIPTION

1 800-0003 2 Screw, Cap - Hex Head
(1 ‘4-20 X 1/2”)

2 800-0009 2 Screw, Cap - Hex Head
(1/4-20x 1-l J’2”)

3 853-0013 4 Washer, Lock - ET (1~4”)
4 305-0481 2 Spacer, Sleeve
5 305-0491 1 Regulator, Voltage (See

Separaie Group
for Components)

6 862-0011 4 Nut, Hex - Grade 9 (3’8- 161
7 850-0050 4 Washer. Lock - Spring (3 ‘E”)
8 STUD (Select as Requ!red)

520-0721 4 3{8-16 UNC X 16-11’32” Lg
520-0723 4 38-16 UNCx17-15’16”Lg
520-0726 4 3’8-16UNC X20-I ’16 Lg

9 503-0611 4 Hose. Rubber
10 800-0009 4 Screw Cap - Hex Head

(1!4-20x 1-1/2’”)
11 850-0040 4 Washer. Lock - Spring (1;4”)
12 STATOR. EXCITER (Select as Required)

220-2353 1 Standard
220-1774 1 fEnvironmental Protected

13 509-0125 1 Seal, 011- “O” Ring
i4 211-0185 1 End Bell Generator
15 800-0008 2 Screw, Cap - Hex Head

(1/’4-2Ox 1-1/4”)
16 850-0040 2 Washer. Lock - Spring (1 14”)
17 862-0001 2 Nut, Hex (1~4-20)
18 234-0368 1 Screen, Air - Generator
19 STATOR ASSEMBLY, GENERATOR

50 HERTZ SETS
220-1456 1 Code 515
220-1458 1 $Code 515

(Extended Stack)
60 HERTZ SETS

Code 3 . - Parts Included In Generator Rotor Assembly
220-1456 1 Code 15 ~ - Extended StaCk type assemblies that are used on sets hai Ing full pov:er
220-1458 1 $ Code 15 output on both single and three phase hookups Bo!tI phases carry same

(Extended Stack) kW and kVA ratrngs
20 800-12048 1 Screw, Cap - Hex Head C - Envrronmenfai protected assembllesor parts whlcb are coated wl!h epoxy

(3/8-16 X 3/4”) and are for use m high humld(ty areas
21 856-0010 1 Washer, Lock - EIT (3/8”)
22 150-0717 1 Switch, Overspeed
23 ROTOR ASSEMBLY, GENERATOR (Includes Parts Marked “)

50 HERTZ SETS
201-2671 1 Code 515
201-2673 1 ~Code 515

(Extended Stack)
60 HERTZ SETS

Code 3
201-2671 1 Code 15
201-2673 1 $ Code 15

(Extended Stack)

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

24 800-0513 1 “Screw Cap - Hex Head
Modlfled with 318-16 Tapprcj
Center Hole (3 41OX 1-1 2 )

25 850-0L79 1 .Washer Lock - Sp!tng f3 4 J
26 526-0238 1 “Washer Flal - Steel AllcIy

(i316’’ii3x2’’ODx
316 Tnk)

27 510-0101 1 “Bearing Ball
28 232-2102 1 “Spacer Sleeve
29 ‘ROTOR ASSEMBLY EXCITEFI (See

Separate Group for Component)
201-1739 1 Standard
201-1845 1 2Envlronmenta! Protected

30 515-0145 1 .Key Machine (1 4“ x
X 14” X 7,8”)

31 “BOLT. PLACE - HEX HEAD GRADE 8
(Select As Required)
805-0033 8 5;8-llx I”
805-0035 8 5/8-11 X 1-1 ‘2’

32 526-0259 8 “Washer. Flat - Hardened
Steel (11 16” IDx 1-38 ODX
7’64”’ Thk)

33 “BOLT. PLACE - HEX HEAD. GRADE 8
(Select As Requ!red)
805-0018 8 3’8-16 X 1“

805-0019 8 38-16x 1-1’4”
34 205-0089 1 “Fan. Generator
35 232-2078 1 “Dtsk Drive - Generator



VOLTAGE REGULATOR - END BELL MOUNTED

USEi2 WITH BRUSHKSS GENERATOR

12

6

15
14 /

t
n II !l

“w 2



VOLTAGE REGuLATOR - END BELL MOUNTED

USED WITH BRUSHLESS GENERATOR

REF. FART GTY. PART
No. NO. USED DESCRIPTION

REGULATOR. vOLTAGE
305-0491 1 Used on 30 (25) Through

90 (75) kW Sets
1 3?5-0343 1 Reactor (Ll )

ATTACHING PARTS FOR
REACTOR

812-0077 2 Screw. Machine - Round Head
(#8-32 X 3/8”’)

. 853-0005 2 Washer, Lock - ET (U8)
860-0008 2 Nut, Hex (#8-32)

-— “-—

2 CONTACT ASSEMBLY -OVERSPEND SWITCH
(Includes the following parts Marked +)

862-0001
853-0013
870-0250
150-0723

3 332-1043
4 332-1266

812-0081

853-0005
860-0008

5 508-0002

2
1
1
1

2
t

2

2

+Nut, Hex (1/4-20)
+Washer, Lock- ET (t/4”)
+Nut, Insulating (1/4”)
+Contact, Electrical - Threaded

with Hex Head
Jumper - Terminal
Block. Terminal
ATTACHING PARTS FOR

TERMINAL BLOCK
Screw. Machine - Round Head

(#8-32 X 5/8”)
Washer, Lock - ET (#8)
Nut, Hex (#8-32)
_-” -

Grommet, Rubber
6 ATTACHING HARDWARE FOR LEADS

7
8

9

10

11

12
13
14
15

812-0079

853-0005
526-0048

871-0007

332-1415
358-0029

871-0010
850-0030
526-0009

364-0012

871-0018
850-0040
526-0018

350-0035

871-0018
850-0040
526-0018

812-0077

853-0005
332-1265
363-0048
305-0482

3

3
2

3

?
1

1
1
1

2

2
2
2

2

2
2
2

12

12
6
3
1

Screw, Machine - Round Head
(*8-32 X 1/2’”)

Washer, Lock - ET (s8)
Washer, Flat - Brass (11 /64” ID x

3/8’” 00X 1/32” Thk)
Nut, Hex - Brass (s8-32)
--_” ---

Clamp, Cable
Rectifier (CR3)
ATTACHING PARTS FOR

RECTIFIER
Nut, Hex - Brass (#10-32)
Washer, Lock - Spring (K1O)
Washer, Flat (7/32’” ID x 1/2’” 00

1/16”0 Thk)
—“—
Rectifier (04, 05)
ATTACHING PARTS FOR

PECTIFIEf?
Nut, Hex - Brass (1/4-20)
Washer, Lock - Spring (1/4”)
Washer, Flat (17/64” ID x

5/8” OD X 1/16” Thk)
—“—

Rectifier (CR1, CR2)
ATTACHING PARTS FOR

RECTIFIER
Nut, Hex - Brass (1/4-20)
Washer, Lock - Spring (1/4”)
Washer, Flat (17/64’” ID x

5/8” 00X 1/16” Thk)
—“—

Screw, Machine - Round Head
(W-32 X 3/8”)

Washer, Lock - ET (u8)
Insulator, Standoff
Heatsink
Chassis

+ Parts included in Overspeed Switch Contact Assembly.



GENERATOR ASSEMBLY - BRUSHLESS TYPE

USED WITH REMOTE VOLTAGE REGULATOR



GENERATOR ASSEMBLY - BRUSHLESS TYPE

USED WITH REMOTE VOLTAGE REGULATOR

?EF. PART OTY. PART
NO. NO. USED DESCRIPTION

1 800-0003 2 Screw, Cap - Hex Head
(1/’4-20 X 1:2’”)

2 850-0040 2 Washer. Lock - Spring (1 ~4’”)
3 150-1456 1 Contact Assembly -

Overspend Switch (Includes
Parts Marked+)

4 862-0001 2 +Nut, Hex (1/4-20}
5 853-0013 1 +Washer, Lock - ET (1.’4’-)
6 150-0723 1 +Contact. Eleclrlcal
7 870-0250 1 +Nui. Insulated
8 150-1356 1 +Bracket. Mourrllrrg - Contact
9 862-0011 4 Nut. Hex - Grade 8 (3~8-16)

10 850-0050 4 Washer. Lock - Spring (3’8”’)
11 STUD (Select As Required)

520-0721 4 3/8-16 UNC X 16-11 ~32”’i-g
520-0723 4 3f8-16 UNC X 17-15; 16” t.g

520-0726 4 3/8-16 UNC X 20 -1/16”’ Lg
520-0727 4 3/8-16 UNC X 21 -7;16” f-g

12 503-0611 4 Hose, Rubber
13 800-0009 4 Screw, Cap - Hex Head

(1/4-20 X 1-1/2”)
14 850-0040 4 Washer, Lock - Spring (1/4”)
15 STATOR. EXCITER (Select As Required)

REF.
NO.

26

27

28
29

30
31
32

33
34

35

36

37
38

PART QTY. PART
NO. uSED DESCRIPTION

ROTOR ASSEMBLY. GENERATOR (Includes Par!s AMIkcd ‘ !
50 HERTZ SETS

Code 515
+Code 515

(Extended SIackl

E Code 15
f~nwirnnmart!al Dr@ec@d )!-.--..”.,...-”. -. . .

$E Cetie ?5
(Extended Stack and
En’ fonmental Protected)

60 HERTZ SETS
Code 3

~ Code 3
(Enwronmenta! PIoIecIrW I

Codes 6D, 7 9X 15
$Code 15

[Extended Slack)
E Code 15

(Enwronmental ProIecledl
$f Code 15

(Extended Stack and
Enwronmental Prolec!edl

“Screw. Cap - Hex Head
Moddlec! wlttr 3 ‘8-16 TaPped
Center Hole (3 4-10x 1-1 2“ j

“Washer. Lock - Spring [3 4 ‘I
“Washer. Flat - Steel AIIoY

(13:16”” 10X 2“ OD x
3~16” Thk)

“Bearing Ball

201-2671
201-2674

1
1

201-2687 1

201-2689 1

201-2671
201-2674

1
1

1

1

201-2689

201-2692

800-0513 1
220-2353 1
220-1774 1
~a=~ ~~~Is f

17 211-0185
18 800-0008 ;

Standard
fEnvironmentai Protected
Sea!, Oil - ““O’Ring
End Bell. Generator
Screw, Cap - Hex Head

(1/4-20 X 1-1/4”)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Screen. Air - Generator

GENERATOR
SOHERTZ SETS

Code 515
$Code 515

(Extended Stack)

ECode 515
(Environmental Protected)

$S Code 515
(Extended Stack and
Environmental Protected)

60 HERTZ SETS
Code 3

Z Code 3
(Environmental Protected)

Code 60
Code 7
Code 9x
Code 15

t Code 15
(Extended Stack)

E Code 15
(Environmental Protected]

$S Code 15
(Extended Stack and
Environmental Protected)

Screw Cap - Hex Head
(3/8- 16X 3/4”)

Washer, Lock - EIT [318’”)
Switch, Overspeed

850-0079
526-0238

1
1

19 850-0040 2
20 862-0001 2
21 234-0368 1
22 STATOR ASSEMBLY,

51O-O1CI
232-2 I 02 1 ‘Spacer. Sleeve

“ROTOR ASSEMBLY. EXCITER (See Separate
Group for Components}
201-1739 1 Standard
201-1845 1 fErrvlro~mental Protected
515-0145 1 “Key, Machine (14” x 14’ x 7 8“”1

“BOLT. PLACE - HEX HEAD. GRADE 8
(Select As Required I
805-0033 8 5/8-11 X 1“’

805-0035 8 5’8-11 X 1-1 ‘2<’
526-0259 8 ‘Washer. Flat - Hardened Steel

(11/16 IDX 1-3 8“’ OD x
7i64”’ Thk)

“BOLT. PLACE - HEX HEAD GRADE 8
(Select As Reqwred]
805-0018 8 3’8-16x 1--
805-0019 8 3,(c 16x 1-1!44’
205-0089 1 “Fan, Generator
232-2078 1 ‘D!sk, Drwe - Generalor

220-1999 1
220-2002

220-2250 1

220-2253 1

220-2626
220-2464
220-1604
220-1456
220-1459

1
1
1
1
1

220-1788 1

220-1792 1

+ . parts Included m @erspeecf !jwitch Assembly
“ - Parts Included in Generafor Rotor Assembly
$ - Extended Sutch fype assembhes that are used on sets hawrfq

full power output on both single and three phase hookups Bath
phases carry same kW and kVA fat!ngs

~ - Environmental protected assembles or parls wh!ch ate coated wilt! epox
and are for use m high humtdlty areas

123 800-0048

24 856-0010
25 150-0717

1
1



CHASSIS - DYA

n

%=!



CHASSIS - !3YA

REF. PART
NO. NO.

1 800-0077

~ 8!50-0055

6 800-0090

7 850-0060
8 862-0016
9 800-0520

10 402-0030
11 403-0908
12 800-0090

13 856-0013
14 800-0091

15 856-0013
16 850-0060
17 862-0016
18 337-0090
19 800-0026

20 856-0008
21 850-0045
22 862-0015
23 332-1473
24 865-0007
25 850-0045
26 526-0115

27 520-0663

28 416-0480
29 821-0029

30 870-0281

31 416-0666
32 800-0071

33 850-0055
34 862-0004
35 402-0030
36 800-0520

,37 800-0091

38 850-0060

39 232-2106

40 403-0900

OTY.
USED

2

2

2

2
2
1

1
1
1

1
1

?
1
1
1
1

1
1
1

;
2
2

2

:

6

1
4

4
4
2
2

4

4

2

1

PART
DESCRIPTION

Screw, Cap - Hex Head
(7/16-14 X 1-1/2’ )

Washer, Lock - Spring (7/16”’)

Screw. Cap - Hex Head
(1/2-13x l“’)

Washer, Lock - Spring (1/2’”)
Nut. Hex (1/2-13)
Screw. Cap - Hex Head

(3/4-10 x l“)
Mount. Vlbratlon
f3rackeL SUpport - Engine
Screw, Cap - Hex Head (1/2- 13x

1-)
Washer. Lock - EIT (1/2’”)
Screw, Cap - Hex Head

(1/2-13 X 1-1/4”’)
Washer, Lock - EIT (1/2-”)
Washer, Lock - Spring (1/2”’)
Nut, Hex (1/2-13)
Strap, Electrical
Screw. Cap - Hex Head

(5/18-18 X l“)

Washer, Lock - EIT (5/16”)
Washer, Lock - Spring (5/16’”)
Nut. Hex (5/16-18)
Terminal. Lug
Nut. Wing (5/18-18)
Washer, Lock - Spring (5/16”)
Washer, Flat (11/32” ID x

11/16’ (3D X 1/16 Thk)
Stud (5/16 x18 X 5116-18X

3-1/4”’ Lg)
Frame. Holddown - Battery
Screw, Self-locking - Hex

Washer Head (3/8-16 x 3/4”)
Nut. Self-locking, Hex

Washer Head (3/8- 16)
Tray. Battery
Screw. Cap - Hex Head

(7/16-14 x l“’)
Washer. Lock - Spring (7/16)
Nut, Hex (7/18-14)
Mount. Vibration
Screw. Cap - Hex Head

(3/4-10 x 1“)
Screw. cap - Hex Head

(1/2-13 X 1-114’”) -
Spec B Thru F

Washer, Ltxk (1/2) –
Spec B Thru F

Bracket, Mounting -
Generator — SPec B Thru F

Chassis (NOTE: Begin Spec G,
Generator Mounting Brackets
are welded m place )



CHASSIS - LDY A

(..

20
21
22
23

24

26

27

29



A., *----

GHASS13 - LDYA

REF.
NO.

1

2
3
4

5
6

7

8

9
10

11
12
13
14
15

16
17
18
19
20
21
22

23

24
25

PART
NO.

800-0090

850-0060
862-0016
800-0520

402-0030
403-1411

403-1407

800-0090

856-0013
800-0091

856-0013
850-0060
862-0016
337-0090
800-0028

856-0008
850-0045
862-0015
332-1473
865-0007
850-0045
526-0115

520-0663

416-0480
821-0029

26 870-0281

27 416-0666
28 800-0071

29 850-0055
30 862-0004
31 402-0030
32 800-0520

33 403-1408

OTY.
USED

10

10
6
2

2
1

1

1

1
1

1
1
1
1
1

1
1’
1

;
2
2

2

1
6

6

1
4

4
4
2
2

1

PART
DESCRIPTION

Screw, Cap-Hex Head
(1/2-13x 1’”)

Washer, Lock-Spring (1/2’”)
Nut, Hex (1/2-13)
Screw, Cap-Hex Head

(3/4-10 x l“)
Mount, Vibration

Bracket, Support -Engine
Left Side

Bracket, Support -Engine
Right Side

Screw. Cap - Hex Head (1/2-13 x
~“)

Washer, Lock -EIT (1/2”)
Screw, Cap-Hex Head

(1/2-13x 1-1/4”)
Washer, Lock - EIT (1/2”)
Washer, Lock - Spring (1/2”)
Nut. Hex (1/2-13)
Strap, Electrical
Screw, Cap - Hex Head

(5/16-18x 1“’)
Washer, Lock - EIT (5/16”’)
Washer, Lock - Spring (5/16”)
Nut. Hex (5/16-18)
Terminal, Lug ,,

Nut. Wing (5/16-18)
Washer, Lock - Spring (5/16”)
Washer, Flat (1 1/32” ID x

11/164’ OD X 1/16” Thk)
Stud (5/16x18 X 5116-18x

3-1/4” Lg)
Frame. Holddown - Battery
Screw, Self-locking - Hex

Washer Head (3/8-16 x 3/4”)
Nut, Self -locking, Hex

Washer Head (3/6-16)
Tray, Battery
Screw, Cap - Hex Head

(7/16-14 xl”)
Washer, Lock - Spring (7/16”’)
Nut, Hex (7/16-14)
Mount, Vibration
Screw, Cap - Hex Head

(3/4-lox l’”)
Chassm



EXCITER ROTOR

G.103O

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

ROTOR ASSEMBLY, EXCITER (Includes Parts Marked “)

1

2
3
4

5

6
7
8

9
10
11
12
13

201-1739
201-1845

813-0100

870-0053
850-0030
526-0008

813-0110

870-0053
850-0030
526-0009

508-0187
332-0050
508-0093
870-0053
850-0030

1
1

2

2
2
2

4

4
4
4

4
2
2

6
6

Standard
Environmental Protected

(Expoxyed)
Screw, Machine - Round Head

(#10-32 X 1/2”)
Nut, Hex (#10-32)
Washer, Lock - Spring (#10)
Washer, Flat (13/64” ID x

7/16” OD X 1/32” Thk)
“Screw, Machine - Round Head

(#10-32 X 2“)
“Nut, Hex (#10-32)
●Washer, Lock - Spring (#IO)
“Washer, Flat (7/32” ID x

1/2” OD X 1/16” Thk)
“Spacer, Stepped
●Clamp, Loop
“Grommet, Rubber
“Nut, Hex (#10-32)
“Washer, Lock - Spring (#IO)

14 “DIODE, RECTIFIER - POSITIVE (CR1, Cti2, GR3)
358-0016 3 Standard
358-0044 3 Environmental Protected

(Expoxyed)
15 “DIODE, RECTIFIER - NEGATIVE (CR4, CR5, CR6)

358-0015 3 Standard
358-0043 3 Environmental Protected

(Expoxyed)
16 363-0054 1 “Heat. Sink - Positive Diodes
17 363-0055 1 “Heat, Sink - Negative Diodes

“ - Parts included In Exciter Rotor Assembly



This section contains parts listing of factory installed options.
NOTE: options may not be applicable to all models; for field
installations, additional parts are usually required.



OPTIONAL
CIRCUIT BREAKER

,.-”

11

4

14-

..------7 ! 1;
-.. ---- / ! !,

‘/
/’

/’
o“-~

● .
be

a ““
/

/’

4A, ,“

,,’

,.’
,.’

--,.

1

/

/“
/

/

—2



OPTIONAL
CIRCUIT BREAKER

REF.
NO.

1

2
3

4

5

6

7
8
9

10
11

PART QTY. PART
No. USED DESCRIPTION

815-0350 6 Screw, Tapping - Hex Washer
Head (#10-32 x 3/8)

301-3192 1 Panel, Cover - Circuit Breaker
SLEEVING, lNSULATl ON - SHRINKABLE (Select as
Required)
898-0863 3/4’8 ID
898-0865 1“ ID
898-0875 1-1/2” ID
898-0869 2“ ID
SLEEVING. INSULATION — FIBERGLASS (Select as
Required)
898-0914 3/4” ID
898-0976 1“ ID
800-0028 5 Screw, Cap - Hex Head

(5/16-18 X l“)

526-0022 10 Washer, Flat (21/64” ID x
9/16” OD X 1/16” Thk)

850-0045 5 Washer, Lock - Spring (5116”)
862-0015 5 Nut, Ii(!x (5/16-18)
812-0094 4 Screw, Machine - Round Head

(#8-32 X 3-5/8”)
850-0025 4 Washer, Lock - Spring (118)
CIRCUIT BREAKER [Select as Required)

320-0415

320-0413
320-0384

~~()-()d 1 (j

320-0414
320-0417
320-0411
320-0379

320-0418

320-0412

320-0380

320-0771

1
1
1

1
1

1

1

1
1

1

1

‘40-50-60 AMP
40 AMP, 3 PH, 347/600 VAC
50 AMP, 3 PH, 277/480 VAC
60 AMP, 3 PH, 200/346 -

220/380 VAC
60 AMP, 3 PH, 347/600 VAC

7O-9O.1OOAMP
70 AMP, 3 PH, 277/480 VAC
70 AMP, 3 PH, 347/600 VAC

90 AMP, 3 PH, 120/240 VAC

90 AMP, 3 PH, 200/346 -
220/380 - 277/480 VAC

90 AMP, 3 PH, 347/600 VAC
100 AMP, 3 PH, 120/208 VAC

100 AMP, 3 PH, 200/346 -
220/380 - 277/480 VAC

100 AMP, 3 PH. 127/220 VAC
with 24 VDC shunt trlP and
AUX contacts

REF. PART QTY.
NO. NO. USEO

320-0419 ,

320-0346 1

320-0425 1
320-0772 1

320-0344 1

320-0347 1

320-0773 1

320-0348 1

320-0359 1

320-0349 1

12 800-0003 2

13 850-0040 2
14 301-3197 1

PART
DESCRIPTION

125 AMP

125 AMP. 3 PH. 200;346 -
220/380 VAC

150 AMP
150 AMP, 3 PH. 1201208-

120[240 VAC
150 AMP, 3 PH, 200/346 VAC
150 AMP, 3 PH. 127,220 VAC

with 12 VDC shunt trlrI and
AUX contacts

175 AMP
175 AMP, 1 PH, 1201240 VAC
175 AMP, 3 PH. 120/’208 -

120/240 VAC
175 AMP, 3 PH,127?220 VAC

with 12 VDC shurlt trlP and
AUX contacts

200 AMP
200 AMP, 3 PH, 120/208 -

120/240 VAC

225 AMP

225 AMP, 1 PH. 120’240 VAC

225 AMP. 3 PH. 120/208 VAC

Screw, Cap - Hex Head
(1/4-20 X 1/2”) ~

Washer, Lock - Spring (1/4”)
Bracket, Mounting - Clrcult

Breaker



OPTIONAL
ENGINE CONTROL WITH FIVE FAULT LIGHTS

43 2-4



OPTIONAL
ENGINE CONTROL WITH FIVE FAULT LIGHTS

REF. PART OTY.
NO. USED

PART
DESCRIPTION

Lamp Incandescent (12 VDC)
Lampholder
Switch, Toggle (SPST)
Spring, Holddown - Relay

(Ignition)
(Start Disconnect)
(Starter Protection)
Gauge - Oil Pressure (12 VDC)
Gauge - Water Temperature

(12 VDC)
Ammeter

REF. PART OTY. PART
NO. USED DESCRIPTIONN(2. NO.

35

36
37
38
39
40
41
42
43
44
45

46
47
48

:49
,50
51

52

53
54
55
56
57

HARNESS. WIRING - ENGINE CONTROL
322-0004 1
322-0149 1
308-0002 1
307-1157 3
RELAY (12 VDC)
307-1058 1
307-1050 1
307-1061 1
193-0243 1
193-0245 1

1
2
3
4
5

338-1066 1- - Includes Parts Marked +
338-1221 1 E Includes Parts Marked +

ATTACHING HARDWARE FOR WIRING HARNESS
812-0063 6

812-0066 6

853-0003 14
860-0006 10
332-1043 1
332-0795 1
332-0537 1
332-0699 1
323-0765 2
323-0764 2
332-1271 1
332-1559 1
332-1239 1
332-1240 1
GROUND TERMINAL
Marked #)
871-0010 2
850-0030 1
526-0062 2

Screw, Machine - Round Head
(#6-32 X 1:2”’)

Screw. Machine - Round Head
(#6-32 x 34”)

Washer, Lock - ET (x6)
Nut, Hex (#6-32)

+Jumper, Terminal
+Block, Terminal - 20 Place
+Block, Terminal - 4 Place’
+Block, Terminal - 6 Place
+Socket, Relay - 11 Place
+Socket, Relay - 8 Place
+Connector, Electrical - PC

Strip, Marker - Terminal
Str!p, Marker - Terminal
Strip, Marker - Terminal

ASSEMBLY (Includes Parts

7
8

9’ 302-0061 1
10 302-0749 1 tachometer - Electrical
11 193-0248 1 tGauge - Oil Temperature

(12 VDC)
12 SWITCH, TOGGLE - SELECTOR

308-0138 1 Standard & Cycle Cranking
Controls

309-0327 1 Penn State Controls
13 “LIGHT, INDICATOR-14 VDC (Lens Color & Legend

Listed Below)

322-0107 1 Red - OVER CRANK
322-0111 1 Red - OVERSPEED
322-0108 1 Red - LO OIL PRESS
322-0109 1 Red - HI ENG TEMP
322-O ! 10 2 Red - LO ENG TEMP

14 322-0136 1 “Light, Indicator -14 VDC (Red
Lens - No Legend)

15, 518-0374’ 4 Fastener, SnapT~n (Printed
~’;’ Circuit Boards)

‘la‘,” PR!~~TED ~lR(_jlJ/T BOARD AISSEMBLY

300-0733 1 Standard Cranker (12 VDC)

#Nut, Hex - Brass (#10-32)
#Washer, Lock - Spring (~10)
#Washer, Flat - Brass f13~64° ID

853-0008 11

856-0003 1~
815-0203 ~ 1 ~

X 1/2” OD X l’16’’’Thk)
#Washer, Lock - ET (#1,0)
#,Washer, Lock - EIT (#10)
#Sc~ew, Mach}ne -~Round ,Head~

Brass (#10:32 ~x7/8”) ~~ I ~
Scqew; Machine- Trtiss Head’

(#10-32 X 38’”)
Nut, Hex (#10-32)
Washer, Lock - Spring (A1O)
Washer,, L@~’EIT (#IO)

c Fuse (5 Amp)
L Fuseholder

815-0026 5

870-0053 1
850-0030 1
856-0003 1

300:0714 1 Cycle Cranker (12 VDC)
17 PRINTED CIRCUI’T BOARD ASSEMBLY

Engine Control Monitor -
Standard

Plug, Keying - PC Board
Screw, Machine - Round Head

(#10-32 X 3/8”)
Washer, Lock - Spring (#10)
Washer, Flat (7/32” ID x 1/2” OD

X 1/16” Thk)
Washer, Lock - EIT (#IO)
Relay, Solenoid - Start (12 VDC)
Screw, Machine - Round Head

(#6-32 X 3/8”)

Nut, Hex (#6-32)
Washer, Lock - ET (#6) .

Capacitor, Fixed Electrolytic
(4000 MFD, 30 VDC)
Screw. Machine - Round Head

300-0681

18 332-1276
20 813-0098

’21 850-0030
22 526-0009

321+0181
321-0217

1
1

1

PANEL, CONTROL - ENGINE
301-3267 1 W!th Three” Gauge Mtg Holes
301-3286 1 With Four Gauge Mtg Holes
301-3166 1 With Five Gauge Mtg Holes

4
2

2
2 58 E PANEL. CONTROL - ENGINE

301-4831 1 With ,Three Gauge Mtg Holes
301-6152 1 With Four Gauge Mtg ,Holes ~
301-6166 1 With Five Gauge Mtg Holes

59 301-3253 1 Bracket, Mounting - Engine
Control

- NOTE: For lamp replacement order 322-0136

23; 856-0003
24 307-1031
25’ 812-0061

26 860-0006
27 853-0003
28 356-0072

2
1
1

1
1
1 Remove and discard plain red lens, Install

lens with legend from burned out Ilght -
lights snap in and OU?of panel,
Optional items used wtth Engine Mounted Senders

Parts Included [n Wiring Harness
Parts Included in Ground Terminal Assembly

Parts Used on HI Ambient Temp (L) Type GenSets

29 812-0063 2
(#6-32 X 1/2”) t-

Washer, Lock - ET (#6) +-
Clamp, Capacitor Mounting #-
Nut, hiex (#10-32)
Washer, Lock - Spring (#10)

f-

Clamp, Loop

30 853-0003
31 356-0070
32 870-0053
33 850-0030
34 332-005~

2
1
1
1
1



?

,-

C
2

,1

OPTIONAL
ENGINE CONTROL WITI+ MECHANICAL GAUGES

8

REF. PART QTY. PART
NO.

1

4

5
6

7

8

9
10
11
12

?40. USED DESCRIPTION

503-1077 1 Hose, Rubber - High Pressure

“$02-0444
(14’’1 Dxl’2’’ODx9lg)lg)

1 Adapter. Pipe to Hose - Male
(1/8” NPT x 1/4” ID Hose)

502-0445 1 Adapter, Pipe to Hose - Female
(7/16-20 UNF x 1/4” ID Hose)

502-0583 1 Elbow, Pipe -45 Deg.
(7/16-20 UNF X 1/8” NPT)

502-0051 1 Coupllng, Ptpe (1/8” NPT)
GAUGE, OIL PRESSURE (Select as Required)
193-0232 1 Scale Range Oto 75 PSI
193-0233 1 Scale Range Oto 150 PSI
GAUGE, TEMPERATURE (Select as Required)
193-0234 1 VAth 72” Capillary Tube
193-0235 1 With 84” Capillary Tube
193-0236 1 With 96’” Cap!llary Tube
193-0305 1 With 144” Capillary Tube

REF Reducer, Hex (included with
Gauge) (5/8-18 UNF x
1/2” NPT)

302-0061 1 Ammeter
308-0088 1 Switch, Toggle (DPST)
308-0297 1 Switch, Push
308-0155 1 Switch, Toggle (SPST)

\

‘\\ \ \ -31

–26

–12

–lo

Q
f’
d“

J
5’

REF. PART QTY.
NO. NO. USED

13 812-0066 2

14 853-0003 2
15 332-0795 1
16 332-1241 1

GROUND TERMINAL
17 871-0010 2
18 850-0030 1
19 526-0062 2

20 853-0008 1
21 856-0003 1
22 815-0203 1

23
24
25
26

27
28
29
30
31

870-0053
850-0030
332-0051
815-0026

870-0053
850-0030
856-0003
301-4009
301-3253

1
1
1
5

1
1
1
1
1

7
PART

DESCRIPTION

Screw, Machine - R@nd Head
\#6-32 X 3/4”)

Washer. Lock - ET (#6)
Block, Terminal -20 Place
Strip. Marker - Termtnal

ASSEM8LY
Nut, Hex - Brass (a10-32)
Washer, Lock - Spring {#10)
Washer, Flat - Brass (13/64” ID

1;2” OD X 1/16” Thk)
Washer, Lock - ET (~10)
Washer, Lock - EIT (H1O)
Screw, Machine - Round Head.

Brass (#10-32 x 78”)
———”———

Nut, Hex (#10-32)
Washer, Lock - Sprlpg (#10)
Clamp, LooP
Screw, Machine - Truss I-lead

(u1O-32 X 3/’8”)
Nut. Hex (#10-32)
Washer, Lock - Spring {x1O)
Washer, Lock - EIT [~10)
Pane}, Control - Engine
Bracket. Mounting - Engine

Control



OPTIONAL
CONTROL HEATER

::
p-

.. 4.: I
::,. ~e

‘-’J

&--2

REF.
NO.

1
2

3
4
5
6
7

8
9

10

11

12

PART
NO.

335-0110
812-0090

860-0006
856-0001
301-1886
309-012B
800-0007

862-0001
850-0040
526-0052

862-0015

333-0151

UTY.
USEtl

;

2
2
2

4

1

SC-1156

PART
DESCRIPTION

Cable, Elec!rlcal (3 Wwe)
Screw. Machine -Round Head

(#r6-32 X 2-1/4”]
Nut. Hex (#6-321
Washer. Lock - EIT (~6}
Cover, Thermostat
Thermostat - Adjustable
Screw Cap -Hex Head

(114-20x 1“’)
Nul. Hex (14-20)
Washer. Lock - Spring t1/4)
Washer, Flat {17’64” ID x

9116° OD X 1 16’ Thk)
Nut. Hex (5~16-1 El) - Used

A? Spacers
Healer -75 Watt. 120 VAC.

300 Watt. 240 VAC



OPTIONAL GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

%
\ 33 34

~.
I\

17

\

\

\

&
0

.-(T
,-.=....-.,

~’-%....-==j----

21--

REF.
NO.

-----

-( J.\ 1A I-w Q“

.0 0\\\
QG3

.---

PART OTY. PART
NO. USED DESCRIPTION

1 307-1157 1 Spring, Holddown,
Code 15.515

2 307-1061 1 Relay
Code 15, 515

3 AMMETER (Select as Required)
SINGLE SCALE

302-0406 1 0-50 Amp
302-!) 408 1 0-75 Amp
302-0410 1 0-100 Amp
302-0411 1 0-200 Amp
302-0412 1 0-250 Amp
302-0413 1 0-300 Amp
302-0605 1 0-400 Amp

DUAL SCALE
302-0719 1 0-75.0-150 Amp
302-0720 1 0-100, 0-200 Amp
302-0721 1 0-150, 0-300 Amp
302-0722 1 0-200, 0-400 Amp
302-0723 1 0-250, 0-500 Amp
302-0724 1 0-375, 0-750 Amp

3

Relay -



OPTIONAL GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

REF.
NO.

4

5

6

7

8
9

10

11

12
13
14
15
16
17
18

19
20
21
22

PART OTY. PART
NO, USED DESCRIPTION

VOLTMETER (Select as Required)
SINGLE SCALE

302-0421 1 0-300 volt
302-0422 1 0-600 Volt
302-0612 1 0-500 volt
302-0779 1 0-750 volt

DUAL SCALE
302-0718 1 O-300, 0-600 Volt
METER,FRECUJENCY (Select as Required)

REED TYPE
302-0213 1 115VAC,60HZ
302-0221 1 230 VAC,60HZ
302-0234 1 115VAC,50HZ
302-0256 1 230VAC,50HZ

POINTER TYPE
302-0809 1 120 VAC,60HZ
302-0810 1 208VAC,60HZ
302-0811 1 240 VAC, 60 Hz
METER, TIME TOTALIZING (Select as Required)
302-0466 1 60 Hz
302-0469 1 50 Hz

“LIGHT. INDICATOR -125 VAC (Lens Color
& Legend Listed Below)
322-0130 1 Red - Lower Scale
322-0131 1 Red - Upper Scale
322-0178 1 “Light, Indicator -125 VAC

(Amber Lens - No Legend)
320-0202 1 Tie Bar - Circuit Breaker
320-0307 ‘? Lock, Handle - Circuit Breaker

(U,sed On Penn State Sets)
320-0455 2 Circuit Breaker -3 Amp, 240 Volt
ATTACHING HAR,DWAREFOR CIRCUIT BREAKER
812-0061 4 Screw, Machine - Round Head

(#6-32 X 3/8”)
850-0020 4 Washe:, Lock - Spring (#6)
815-0203 2 Screw, Machine - Round Head, .

Brass (#10-32 x 7/8”)
871-0070 2 Nut. Hex - Brass (#10-32)
853-0008 2 Washer, Lock - ET (#IO)
526. 0F49 2 Washer, Flat - Brass ( 13/64” ID x

7/16” OD X 1/32” Thk)
406-0334 2 Clip, Retaining - Turnbutton

Fastener
406-0333 2 Stud, Turnbutton Fastener
517-0131 1 Plug, Plastic
303-0076 1 Knob, Pointer
308-0284 1 Switch. Selector
303-0032 1 Knob
303-0170 1 Rheostat (35K Ohms, 25 Watt)
301-3244 1 Bracket, Mounting, Relay -

Code 15, 515
870-0053 1 Nut, Hex (#10-32)
850-0030 1 Washer, Lock - Spring (#IO)
332-0051 1 Clamp, Loop
HARNESS, WIRING - GENERATOR CONTROL

Sets Without Meter Panel
338-0765 1 Code 3
338-0764 1 Code 15, 515
338-0766 1 Code 6D, 7, 9X

Sets Wfth Meter Panel
338-0735 1 Code 3
338-1469 1 Code 15, 515
338-0759 1 Code 6D, 7, 9X

ATTACHING HARDWARE FOR WIRING HARNESS
812-0061 2 Screw, Machine - Round Head

(f#6-32 X 3/8”)
812-0066 2 Screw, Machine - Round Head

(#6-32 X 3/4”)
850-0020 2 Washer, Lock - Spring (i#6)
853-0003 4 Washer, Lock - ET (#6)
853-0006 2 Nut, Hex (#6-32)

REF.
NO.

23

24

27

28
29

PART 0T%
NO. USED

PART
DE$CRIPTlON

BLOCK, TERMINAL (Select as Required)
332-0607 1 12 Place
332-0795 1 16 Place
350-0556 1 Resistor, Fixed, Composition

(47K Ohms, 1/2 Watt) -
Code 15, 515

323-0765 1 So;ket, Relay -11 Place -
Code 15, 515

STRIP, MARKER (Select a; Required)
332-1242 1 16 Place
332-1246 1 12 Place
812-0065 4 Screw, Machine - Round Head

(#6-32 X 5/8”)
853-0003 4 ‘ti~jher, Lock - ET ($/6)
REGULATOR, VOLTAGE (Requires 240 VAC Input
Signal)
300-1928 1 Semi-Frequency Sensitive Type
300-1929 1 Voltage Sensitive Type
300-1930 1 Frequency Sensitive Type

315-0431 1 Transformer, Voltage (240 VAC
Output Signal)

ATTACHING PARTS FOR TRANSFCIRMER
812-0061 2 Screw, Machine - Round Head

(#6-32 X 3/8”)
853-0003 2 Washer, Lock - ET (#6)

33 315-0364
,,

Reactor :
ATTACHING PARITS FOR REACT,OR I

812-0061 2 Screw, Machine - Round Head
(#6-32 X 3/8”)

853-0003 2 Washer, Lock - ET (#6)

34 406-0332 2 Receptacle, Turnbutton Fastener
35 508-0001 4 Grommet, Rubber
36 800-0045 4 Screw, Cap - Hex Head

f5/16-18 X 3/8”)
37 850-0045 4 Wa=her, Lock - Spring (5/16”)
38 402-0070 4 Dampener, Vibration
39 815-0026 3 Screw, Machine - Truss Head

(#10-32 X 3/8”)
40 PANEL CONTROL

Sets Without Meter Panel
301-3822 1 Code 3
301-3821 1 Code 6D, 7, 9X
301-7078 1 Code 15, 515

Sets With Meter Panel
301-3169 1 Code 3
301-3342 1 Code 6D, 7, 9X
301-6298 1 Code 15, 515

41 337-0049 1 Strap, Ground
ATTACHING PARTS FOR STRAP
800-0045 1 Screw, Cap - Hex Head

~5/16-18 x3/8”)
850-0045 1 W~;her, Lock - Spring (5 ‘16”)
856-0008 2 Washer, Lock - EIT (5/16”)
862-0015 1 Nut, Hex (5/16-18)

42 301-3158 Box, Control
43 821-0010 ; Screw, Self-locking - Hex

Washer Head (1/4-20 x 1/2”)
44 CURRENT TRANSFORMER ASSEMBLY (See Separate

Figure For Parts) - NOTE: Assembly
is Located Behind the Control Box.

● - NOTE: Far lamp replacement order 322-0178. Remove and dis-
card plaln red lens, install lens with legend from burned out
Ilght — lights snap In and out of panel,



.-n

0
\

OPTIONAL

COOLING SYSTEM WITH
HEAT EXCHANGER (’

i

.11,4

22

–1

31

i

,’,,,l,,

\
,.,,,,,,,

2 “>. ._

\\3

1

,,,,!,1,1,,
L,,,,,,

I

I

I

,3

\ \ da/
\ J@ c

\
L-3 I

I / I *Q

m 6 7

I

\
20 9

19



OPTIONAL

COOLING SYSTEM WITH

HEAT EXCHANGER

REF. PART QTY. PART REF. PART QTY. PART
NO. NO. USED DESCRIPTION NC). NO. USED DESCRIPTION

COOLING SYSTEM WITH HEAT EXCHANGER 12 505-0004 2 Nipple, Pipe - Close

1

1

1 503-04(j5 2
2 1

3 # 1

4 505-0032 1
5 505-0220 2

6 505-0043 3

7 505-0642 2

8 505-0109 1

9 504-0090 1
10 307-1139 1

11 309-0242 1

_lSets Without Coolant
Temperature Regulator

E.Sets With Coolant
Temperature Regulator

Clamp, Hose
Hose, Rubber (2-1/8” ID x

3“ Lg)
Tee, Tube - Engine

Coolant (Modified)
Coupling, Pipe (1-1/2” NPT)
Nipple, Pipe - Close

(1-1/2” NPT X 1-3/4” Lg)
Elbow, Pipe -90 Deg

(1-1/2” NPT)
Nipple, Pipe (1-1/2” NPT x

4“ Lg)
Nipple, Pipe - Short

(1-1/2” NPT X 2-1/2” Lg)
tValve, Globe (l” NPT)
Valve, Solenoid -12 VDC

(l” NPT)

13

14

15

16
17
18
19

20
21

22

505-0024

800-0049

850-0050

862-0003
504-0003

#
821-0014

130-0863
800-0052

130-0946

1

4

4

4
2
1
6

1
2

1

(i” NPT X 1-1/2” Lg)
Bushing, Reducer

(1-1/2” NPT X 1“ NPT)
Screw, Cap - Hex Head

(3/8-16 X 7/8”)
Washer, Lock - Spring

(3/81’)
Nut, Hex (3/8-16)
Cock, Drain (1/4” NPT)
Heat Exchanger
Screw, Self-locking

Hex Washer Head
(5/16-18 X 1/2”)

Plate, Mounting
Screw, Cap - Hex Head

(3/8-16 X 1-1/2”)
Guard, Bolt

t - Parts Included in Non-Regulated System
!2 - Parts Included in Regulated System
# - NOTE: Heat Exchanger and Coolant Tube Tee Supplied

!ZValve, Control - Temperature by Engine Manufacturer.
Regulating

)

,,,
.



OPTIONAL
COOLING SYSTEM WITH STANDPIPE

Cs-nzo



OPTIONAL

COOLING SYSTEM WITH STANDPIPE

REF. PART QTY. PART
NO. NO. USED DESCRIPTK3N

COOLING SYSTEM WITH STANDPIPE
1

1

1 503-0465 4
2 503-0576 2
4 307-0835 1
5 505-13?W 2

6 309-0241 1

7 504-0046 1
8 505-0032 2
9 505-0109 1

10 505-0043 2

11 505-0641 1

12 505-0220 1

13 505-0043 1

tSets Without Coolant
Temperature Regulator

Sets, with Coolant
Temperature Reguiator

Clamp, Hose
Hose, Rubber - Preformed
Valve, Solenoid -12 VDC
Nipple, Pipe - Close (3/4”

NPT X 1-3/8” Lg)
EValve, Control - Temperature

Regulating
tValve, Glove (3/4” NPT)
Coupling, Pipe (1-1/2” NPT)
Nipple, Pipe - Short

(1-1/2” NPT X 2-1/2” Lg)
Elbow, Pipe -90 DEG

(1-1/2” NPT)
Nipple, Pipe (1-1/2” NPT x

6“ Lg)
Nipple, Pipe - Close

(1-1/2” NPT X 1-3/4” Lg)
tElbow, Pipe -90 DEG

(1-1/2” NPT)
EBushing, Reducer - Hex

(1-1/2” NPT X 1“ NPT)

REF.
NO.

15
16

17

18

19

20

21
22

23
24
25

26
27

28
29

PART
No.

505-0317
505-0220

505-0140

505-0130

505-0402

504-0062

504-0028
800-0050

850-0050
130-0635
821-0014

130-0636
800-0052

850-0050
130-0946

QTY. PART
USED DESCRIPTION

1
1

2

1

1

1

1
4

4
1
6

1
2

2
1

ETee. Pipe (1-1/2” NPT)
Nipple, Pipe - Close

(1-1/2” NPT X 1-/34” Lg)
Plug, Pipe - Square Head

(1” NPT)
Plug, Pipe - Square Head

(3/4” NPT)
Plug, Pipe - Square l-lead

(1-1/2” NPT)
Valve, Relief - Vacuum

(1/2”’ NPT)
Cock, Drain (3/8” NPT)
Screw, Cap - Hex Head

(3/8-16 X l“)
“Washer, Lock - Spring (3/8”)
Tank, Standpipe
Screw, Self-locking - Hex

Washer Head (5/16-18 x 1/2”)
Plate, Mounting - Standpipe
Screw, Cap - Hex Head

(3/8-16 X 1-1/2”)
Washer, Lock - Spring (3/8”)
Guard, Belt

t - PartS Used Only in Non-Regulated System
S - Parts Used Only in Regulated System



OPTIONAL

ENGINE COOLLANT F!L7EH ASSEMBLY

Cs.low

REF. PART QTY. PART
NO. NO. USED OESCRIP’IWN

FILTER ASSEMBLY, ENGINE COOLANT
130-0462 i Wi to 30 Gaiion Capacity

(Ftepiacemem items Marked Cl
130-0497 1 5:0 W Gal- CWamly

(Replacement Items Mimrkecl‘t)

1 KiT REPLACEMENT - FiLTER (inciudes items 2 Ttwu 4)
130-0769 1

13cho770 1

130-0771 1

13@0772 1

2 GASKET, COVER
1s0777 1
130-0?78

3 ELEMENT, FiLTE~
130-0773 1
1s0774 1

EOrlgmai Equwment (Water
Cooiant )

fspeciai (Perm. Anti-freeze
Cooiant)

tOrlgmai Equlprnent (Water
Cooiant)

tSpeclai (Perm Antt-freeze
Cooiant)

E
?

CChromate (Water Cooianf)
fSiMcmi (Perm AntMmeze

‘Cooiartt)
4 PLATE, SACFtiFiCAL

130-0779 lf
130-0760 lt

f - NOTE: US@ on 130-0462 Ftiter Assern9!y
t - NOTE: Used on 130-0497 Ftiter Assembly



OPTIONAL

FILTER - SEPARATOR

{FUEQ%!VATER)

14

\
2

5 xFS 1303

REF. PART
NO. NO.

1 501-0167
2 501-0008
L 502-0018
4 502-0041
5 502-0639
6 800-0003

7 850-0040
6 526-0015

9 149-1612

10 149-1690
11 800-0090

‘t2 8504060
13 526-0028

14 526-0219

15 ?49-1614

\
10

on.
USED

1
1
1
1
2
4

4
4

1

:

4
4

8

1

PART
DESCRIPTIW

Line, Fuel - Flexible
Line, Fuel - Flexible
Connector, Line - Inverted Male
Elbow, Street - Inverted Male
Adapter - Pipe to Line
Screw, Cap - Hex Head

(1/4-20 X 1/2”)
Washer, Lock-Spring (1/4”)
Washer, Flat (9/32” ID x

9/16” 00X 1/16” Thk)
Filter - Fuel/Water

(Includes Element)
Element - Fuel Filter
Screw, Cap - Hex Head

(1/2-13x l“)
Washer, Lock - Spring (1/2”)
Washer, Flat (9/16’ ID x

15/16” OD X 1/16” Thk)
Washer, Flat (12/32” ID x 1” OD

X 1/8” Thk)
Bracket, Mounting - Fuel Filter



OPTIONAL

EXHAUST SYSTEM

(HOUSED SETS)

\\”t?k---2l

e /
I

I
I 24

18

I
/



OPTIONAL

EXHAUST SYSTEM (HOUSED SETS)

REF. PART QTY. PART
NO. NO. USED DESCRIPTlON

EXHAUST SYSTEM (Parts Common Except as Marked)
1 813-0105 2

2 870-ti188 2

3 155-1422 1
4 895-0159 1

5 505-0832 1

6 505-0327 1
7 505-0453 2

8 TUBE. EXHAUST
155-1131 1
155-1968 1

9 505-0382 1

10 154-0570 1

11 800-0138 5

12 862-0007 5

Screw. Mach!ne - Round Head
(#10 -32 xl”)

Nut, Self-locking - Hex
(#Io-32)

Shield, Rain
Asbestos Strip (2” x 1,16” Thk

X 12” Lg)
Nipple, Pipe (3” NPT x

13-1/2” Lg)
Coupling, Pipe (3” NPT)
Elbow, Pipe -90 Deg

(3” NPT)

3“ NPT X 26” Lg
3“ NPTx 13-12” Lg
Nipple, Pipe - Close

(3” NPT X 2-58” Lg)
Package - Companion Flange

(Includes Gasket, Flanges and
Hardware)

Screw, Cap - Hex Head
(58-11 X 3“)

Nut. Hex (5/8-1 1)
13 SCREW CAP - HEX (Select as Required)

800-3035 3 5/16-18 X 2-1;2”
800-0036 3 516-18 X 2-34”
800-0037 3 5:16-18x3”

REF. PART QTY. PART
NO, NO. USED DESCRIPTION

14 526-0113 6 Washer, Flat (11/32” ID x
1“ OD X 3/32” Ttik)

15 870-0257 3 Nut, Self-locking, Hex
Washer Head (5/16-18)

16 MUFFLER, EXHAUST

17

18

19
20

21

22

23

24

155-0989 1
155-1513 1

155-1618 1
800-0028 6

870-0048 6

140-0757 3
HEAT SHIELD
155-1060 1
155-1670 1
155-1430 6

800-0028 6

870-0048 6

155-0789 3

Industrial (14” OD x 50” Lg)
SST - Industrial (14” OD x

50” Lg)
ECritical~14° 00 x 62” Lg)
Screw. Cap - Hex Head

(5/16-18 X 1“)
Nut, Self-locking - Hex

(5/16-18)
Band, Mounting (14”’ ID)

10’4 W X 46” Lg
C12° W X 58” Lg
Spacer (1/2” ID x

1-1/2” OD X 2“ Thk)
Screw, Cap - Hex Head

(5/16-18 X 1“)
Nut, Self-locking - Hex

(5/16-18)
Bracket. SuoDort - Muffler

Mounting’ ‘

f - Parts Used Only With Critical Muffler



OPTIONAL

EXHAUST SYSTEM

/

6

EXS-109O



OPTIONAL
EXHAUST SYSTEM

(OUTDOOR SHELTER SETS)

REF. PART QTY. PART REF. PART QTY. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

EXHAUST SYSTEM 11 526-0113 6 Washer, Flat (n/32” IDx
1

2

3
4

5
6

7

8
9

10

813-0105 2 Screw, Machine - Round Head 1“ 00 X 3/32” Thk)
(#10-32 X l“)

870-0188 2 Nut, Self-locking - Hex
(#10-32)

155-1423 ,1 Shield, Rain
895-0160 1 Asbestos Strip (2” x

1/16” Thk X 13-1/2” Lg)
503-0354 2 Clamp, Hose
155-1494 1 Tube, Exhaust - Flexible

(3” OD X 25” Lg)
155-1463 2 Connector, Tube - Exhaust

(3” NPT)
505-0327 1 Coupling, Pipe (3” NPT)
505-0453 1 Elbow, Pipe -90 Deg

(3” NPT)
SCREW, CAP - HEX HEAD (Select as Required)
800-0035 3 5/’16-18 X 2-1/2”
800-0036 3 5/1 6-18 X 2-3/4”
800-0037 3 5/16-18 X 3“

12

13

14

15

16

17
18

19

870-0257 3 Nut, Self-locking, Hex
Washer Head (5/16-18)

MUFFLER, EXHAUST
155-0989 1 Industrial (14” OD

X 50” Lg)
155-1513 1 SST - Industrial (14” OD x

50” Lg)
155-1618 1 Critical (14” OD x

62” Lg)
800-0037 6 Screw, Cap - Hex Head

(5/16-18 X 3“)
870-0048 6 Nut, Self-locking - Hex

(5/16-18)
526-0115 6 Washer, Flat (1 1/32” ID x

11/16” OD X 1/16” Thk)
140-0757 3 Band, Mounting (14” ID)
155-1691 1 Heat Shield (14” W x

58” Lg)
155-1430 6 Spacer (1/2” ID x

1-1/2” OD X 2“ Thk)



REF.
NO.

?

2

3
A

5

6

7
8

9

10
11

PART OTY. PART
NO. USED DESCRIPTION

FUEL PRESSURE GAUGE ASSEMBLY
1 0 to 15 Lbs Range
1 0 to 30 Lbs Range

370-4003 1 Tube, Copper (3/16” OD x
.030” Thk X 72 Lg)

502-0034 2 Elbow with Compression Nut &
Ring -90 DEG. Brass
(1/8” NPT x 3/16” Tube)

504-0064 1 Valve. Gate (1/8” NPT)
502-0046 1 Nipple, Pipe - Close, Brass

(1/8” NPT X 3/4” Lg)
502-0029 1 Bushing. Reducer - Hex, Brass

(1/’4” NPT X 1/8” NPT)
502-0639 1 Adapter. Pipe - Brass

(1/4” NPT X 9/16-18 UNF)
502-0051 1 Coupling %pe - Brass
GAUGE, PRESSURE WITH BRACKET AND HARDWARE
193-0146 1 0 to 15 Lbs Range
193-0200 1 0 to 30 Lbs Range
800-0130 1 Screw, Cap - Hex Head

(5/8-11 X l“)

850-0070 1 Washer, Lock - Spring (5/8”)
193-0308 1 Bracket, Mounttng - Gauge



OPTIONAL GOVERNOR

I ,fai,

. .. .- . ...
i;

‘ 5111@#llllB ‘
!

II 1.. . ...........-
Ij I
II 1
1 .-. . ....”---% - ..I

Q
(’ ‘..’1
... #..0‘....._”

I
II
II
II
11
II
II
(

t
,. , ..

, ,-.,..,. .. . .....
I

1} I
\l I

I

i! I

II
I

I .-. . ..J

:,3

..
‘..!.

.,.-7
,’ ..-.- =..

(“ ~“)j
\●., 4

n
/’ 0

4

I ;Iumlui:...................
1
1
1 .@) @’

6? !
“— ——---- . _.__., -------------- .—.. .2kL--------- --------- —.- —.— .! ..,. .-

RW. PART OTY.
NO. NO. USED

PART
OCSCRIPTION

1 CONTROL UNIT - GOVERNOR
151-0430 1 12 volt
151-0399 24 Volt

2 ACTUATOR - GO~ERNOR
1!51-039s 1 24 Volt
151-0431 1 12 volt

3 1s1-0411 1 Pickup. Magnetic
4 151-0402 1 Potentiometer - Speed Control

(5K Ohms)
5 338-0989 1 Harneaa, Wiring - Governor



OPTIONAL

ENGINE COOLANT HEATER

(VERTICAL TANK)

a

6

4i!ii=19

!Ii,,, ,,,,!.,,
,t 18,

XC!31129



OPTIONAL

ENGINE COOLANT HEATER

(VERTICAL TANK)

REF. PART mY. PART
NO. NO. USED DESCRIPTION

ENGINE COOLANT HEATERS
1 120 Voltr 1500 Watts
1 120 Volt, 2000 Watts
1 208/240 Volt, 1875-2000 Watts

1 812-0076 2 Screw, Machine - Round Head
(# f3-32 X 5/16”)

2 950-(KJ25 2 Washer, Lock - Spring (#8)
3 COVER, THERMOSTAT B~X

333-0013 1 Used on 120 Volt Applications
333-0056 Used on 240 Volt Applications

4 870-0053 1 Nut, Hex (#10-32)
5 850-0030 2 Washer, Lock - Spring (#10)
6 SWITCH, THERMOSTATIC

309-0106 1
.-- . . .---- ----

309-0256 1

7 STUD
520-0446 2
520-0672 2

8 508-0008 2
9 BOX, THERMOSTAT

333-0012
333-0057

10 862-0015
11 656-0006
12 526-0115

13 800-0031

14 800-0091

15 850-0060
16 856-0013
17 130-0755
18 503-0183
19 503-0113

20 503-0800

21 502-0613

22 504-0003
23 505-0184
24 505-0099

25 505-0135

26 504-0019

27 505-0135

1
1

1
2
2

1

1

1
1
1
4
1

1

1

1
1
1

1

1

2

lzu volt. za Amp, srs i
(120 Deg Close,
130 Deg Open)

120/250 Volt, 40-25 Amp,
DPST (100 Deg Close,
130 Deg Open)

#10-32 X 314
#10-32 X 1“

Grommet, Rubber

Used on 120 Volt Application
Used on 208/240 Volt

Applications
Nut, Hex (5/16-18)
Washer, Lock - EIT (5/16”)
Washer, Flat (11/32” ID x

11/16” OD X 1/16” Thk)
Screw, Cap - Hex Head

(5/16-18 X 1- 1/2”)
Screw, Cap - Hex Head

(1/2-13 X 1-1/4’)

Washer, Lock - Spring (1/2”)
Washer, Lock - EIT (1/2”)
Bracket, Mounting - Heater
Clamp, Hose
Hose. Rubbe” (5/8” ID x

61/64” OD X 16” I.g)
Hose, Rubber (5/8” ID x

61/64” OD X 19” Lg)
Adapter, Pipe to Hose (1/4” NPT

x 5/8” ID Hose)
Cock, Drain (1/4” NPT)
Tee, Pipe (1/4” NPT)
Nipple, Pipe - Close
(1/4” NPT X 7/8” Lg)
Nipple, Pipe - Half

(3/8” NPT X 1-1/2” Lg)
Bushing, Reducer - Hex

(1/2” NPT X 3/8” NPT)
tNippIe, Pipe - Half

3/8” NPT x 1-1/2” Lg)
28 HEATER, ENGINE COOLANT (Includes -

Mounting Strap)
333-0052 1 1500 Watts( 120 Volt
333-0053 1 2000 Watts, 120 Volt
333-0073 1 2000 Watts, 208/240 Volt

29 1 Strap, Mounting -
(Part of Heater)

t - parts USd with 2~ Watt Heaters Onlv.



OPTIONAL

ENGINE COOLANT HEATER ASSEMBLY

(HORIZONTAL TANK)

+25

’12



OPTIONAL

ENGINE COOLANT HEATER ASSEMBLY
(HORIZONTAL TANK)

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

ENGINE COOLANT HEATER ASSEM8LY

1 501-0227
2 505-0007

5 503-0183
6 503-0113

7 503-0843

8 505-0135

9 502-0613
10 505-0112

12 505-0038

13 505-0101

14 50!5-0455

15 331-0027
16 s

1
1
1
1
1
1
1
1
1
1
1
1
1

4
1

1

4

1
1

2

2

2

6

115 volt, 1 Phase
208 Volt, 1 Phase
208 Volt, 3Phase
240 Volt, 1 Phase
240 Volt, 3Phase
380 Volt, lPhase
380 Volt, 3Phase
440Volt, 1 Phase
440Volt, 3Phase
480Volt, 1 Phase
480Volt.3 Phase
Line, Fuel -Flexible
Bushing, Reducer-Hex

(1/4’’NPT xl/8”’ NPT)
Clamp, Hose
Hose. Rubber (5i8’’1 Dx

61/64” OD X 16” Lg)
Hose, Rubber (5:8” ID x

61’64”00 X40” Lg)
Ntpple, Pipe - Half

(3/8” NPT X 1-1/2” Lg)
Adapter, Hose to plPe
Elbow, Pipe -45 Oeg

(1/4 ‘“ NPT)

Elbow, Pipe -90 Deg
(3/’8” NPT)

Nipple, Pipe - Close
(3~8° NPT x 1“ Lg)

Bushing. Reducer - Hex
(l” NPT X 3/8”’ NPT)

Clamp, Cable
Cord, Electrical (2-814. TyPe 60.

600 Volt)
17 CABLE, ELECTRICAL (TYPE SO, 600 Volt)

a 3- u12 (Used on Single Phase
Hookup)

# 4- *14 (Used on Three Phase
HookuP)

REF.
NO.

18

19
20

21

22
23
24
25

26

27

28

29

30
31
32

PAW OTY. PART
NO. uSED DESCRIPTION

TERMINALS (Select as Required)
332-0014 2 #lo (Used on White Leads)
332-0149 4 #8 (Used on Wh!te Leads)
323-0957 4 Wire, Nut Type (Used on

Black Leads)
309-0304 1 Switch, Thermostatic
505-0004 1 Nipple, Pipe - Close

(1” NPT X 1-1/4” Lg)
800-0007 4 Screw, Cap - Hex Head

(1/4-20x 1“)
862-0001 4 Nut, Hex (1;4-20)
850-0040 4 Washer, Lock - Spring (1/4”)
309-0307 1 Switch, Pressure
505-0099 2 Nipple, P!pe - Close

(1/4” NPT X 7/8”)
333-0142 1 Support with Tee -

Pressure Switch Mounting
CONTACTOR, ELECTRICAL (Select as Applicable)
307-1460 1 230 VAC, 3 Pole
307-1164 1 460 VAC, 3 POle
821-0018 4 Screw, Self-Locking - Hex

Washer Head (5/16-18 x 3/4”)
870-0257 4 Nut. Self-1-ockmg. Hex

Washer Head (5/16-18)
130-1192 2 Sracket. Mounting - Heater
504-0003 1 Cock. Drain (1/4” NPT)
HEATER. ELECTRICAL - ENGINE COOLANT
(Select as Applicable)
333-0158 1 2000 WattS, 115 Volt, 1 Phase
333-0167 1 2000 Watts, 208 Volt, 1 Phase
333-OI48 1 2000 Watts, 208 Volt, 3 Phase
333-0141 1 2000 Watts, 240 Volt, 1 Phase

1 2000 Watts, 240 Volt. 3 Phase
333-0176 1 2000 Watts, 380 Volt, 1 Phase
333-0170 1 2000 Watts. 380 Volt. 3 Phase
333-0147 1 2000 Watts. 480 Volt, 1 Phase
333-0146 1 2000 Watts, 440 Volt, 3 Phase

# - E!ectrlcal cable and cord shown for Reference Purpose only.



OPTIONAL

SET HOUSING

\
19

XM 1231



OPTIONAL

SET HOUSING

REF.
NO.

1

2
3
4
5
6

7
8

9

10
11
12

13

PART
NO.

613-0096

850-0030
870-0053
406-0105
405-1604
821-0014

405-1776
821-0014

621-0016

870-01?3
405-1810
812-0149

870-0232

14 406-0157
15 406-0089
16 809-0059

17 870-0106
16 405-1777
19 813-0096

20
21
22

23
24

25
26

27
26
29

30
31
32

850-0030
405-1780
821-0014

405-1775
821-0010

403-0895
800-0046

850-0050
403-0894
814-0079

850-0025
860-0006
406-0249

:s76

16

16
16
8
4
8

2
12

4

12

;

2

1

:

3

:

6

If

:

2
6

6

;8

28
28
4

PART,
DESCRIPTION

Sctew, Machine -Ffound Head
{# 10-32X 3/8”)

Washer.Lock-Spring (#10)
Nut.Hex (#10-32)
Clamp,Door
Door, Access. 1.ouvered Side
Screw. Self-lock!ng -

Hex Washer Head
(5/16 X 16X 1/2””)

Support, Housing - Center
Screw, Self -1ocking -

Hex Washer Head
(5/16-18 X 1/2’”)

Screw, Self-locking -
Hex Washer Head
(5/16-18 X 3/4”)

Nut. Clinch ( 5/16-18)
Panel, Housing - Top
Screw. Machine - Round Head

(1/4-20 X 9116”)
Nut, Self-locking. Hex -

with ET Lockwasher (1/4-20)
Handle, Latch (Includes Keys)
Catch, Latch
Screw. Tapping - Round Head

(1/4 x 1/2”)
Nut. Sheet Spring (1/4”)
Door, Access - Rear
Screw, Machine - Round Head

(#10-32 X 3/8”)
Washer, Lock - Spring (#10)
Panel. Access - Rear
Screw. Self-locking -

Hex Washer Head
(5/16-18 X 1/2’”)

Panel, Housing - Rear
Screw. Self-locking -

Hex Washer Head
(1/4-20 X 1/2”)

Plate. Cover
Screw, Cap - Hex Head

(3/8-16 X 3/4”]
Washer, Lock - Spring (3/8”)
Chassis - Rear
Screw, Machine - Flat Head

(#8-32 X 1/2”)
Washer, Lock - Spring (#8)
Nut, Hex (u8-32)
Hasp Set - Optional



OPTIONAL
GENERATOR HEATER

A-.
...-“””.’: ●“X. ..-. ---.* .- . . . . . . ..S...*%..*

/- ,*

.*= ‘\/ #------------------.=~=-------.
..” .-”” N= \

G 10SS

‘3

.9

REF. PART OTV. PART
No. NO. USED 0ESCRIP710N

HEATER, GENERATOR
120 volt
240 Volt

1 CABLE ASSEMBLY (Includes Thermostat)
335-0146 1 120 volt
335-0147 1 240 Volt

2 800-0004 1 Screw, Cap - Hex Head
( 1/4-20X 5/8)

3 850-0038 1 Washer, Lock - Spring (1/4””)
4 526-0158 1 Washer, Flat (17434” 10

1“ 00x 118 Thk)
5 HEATER, ELECTRICAL

333-0059 1 120 Volt, 125 Watt
333-0192 1 240 Volt. 200 Watt



REF.
NO.

1
2
3
4
5
6

7

PART
NO.

503-0446
503-0707
S03-1117
130-2053
5Q~.Q3a9

505-0151

502-0389

OTY.
USED

4
1

:
1
1

1

OPTIONAL
LOW COOLANT LEVEL SWITCH

--$13

PART
DESCRIPTION

Clamp, Hose
Hose, Vinyl (14” ID x 12” Lgl
Hose, Vinyl (1 ‘4’” IT x 36”’ L91
Tube (1’4” OD x 2 .g)
Adapter - Hose 10 Pttm
Bustung. Reducer - f3rass

(12” NPT X 1 8“’ NPT)
Adapter - Hose to Pipe

#-

7

3’

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

8 5!)5-9007 1 Bushing Reducer - Brass
(1 4“’ NPTx 18’” NPTI

9 870-0212 2 Nut SeIf-locklng - Hen
Washer Head [ 1 4-20}

11 193-0329 1 S~’liCil - Coolanl Levell
12 502-0809 2 Aoapier Tube (Bilnd Hole

:Tltongi (5 8“ OD x 1 4 T~beI
13 357-0030 ? D!ode. Recther



1
,.-

13 “-

OPTIONAL
FUEL TANK-MOUNTED

[HOUSED SETS)

17
14

‘n I

15

9

@“
\

12

10

1

.

3.“

3’



OPTIONAL

FUEL TANK-MOUNTED

(HOUSED SETS)

REF. PART OTY. PART REF. PART OTY.
NO. NO. USED DESCRIPTION NO. NO. USED

1 503-0685 1 Clamp, Hose (1/2” OD Hose) 10 505-0!30 2

2 LINE, FUEL - FLEXIBLE (Select as Required)
501-0104 1 48” Lg, 1/4 SAE Male Swivel 11 309-0326 2

501-0205 1 724’ Lg, 1/4 SAE Male Swivel 12 504-0005 1

3 LINE, FUEL - FLEXIBLE (Select Length as Requ!red) 13 159-0512 1
(1/8 NPT Male x 1/4 SAE Male Swwel wtth 7/16-24 Thd)
501-0004
501-0007
501-0009
501-0027
501-0016
501-0094
501-0017
501-0247

4 504-0013

1
1
1
1
1
1
1
1
1

5 504-0007 1
6 502-0017 1
7 502-0046 1

8 504-0004 2
9, 505-0057 1

12” Lg
24” Lg
36” Lg
48” Lg
52” Lg
60” Lg
64” Lg
69<’ Lg
Valve, Shutoff - with Screen

(1 /8” NPT)
Valve, Shutoff (1/8” NPT)
Connector. Inverted Female
Nipple, Pipe - Close. Brass

(1/8” NPT X 3/4” Lg)

14 159-0751 1
15 812-0158 2

16 850-0040 2
17 TANK. FUEL -20 GAL

159-0490 1
159-1025 1

159-1103 1

18 821-0010 8

19 159-0489 1

PART
DESCRIPTION

Plug, Pipe - Square Head
(3/4” NPT)

Switch, Fuel Level
Cock. Drain (1/8” NPT)

Cap and Indicator, Fuel
(}ficltides Gasket)

Gasket, Fuel Cap
Screw, Machine - Round Head

(1/4-20 X 2“)
Washer, Lock - Spring (1/4”)

With Two Fuel Ports
With Three Fuel Ports
With Three Fuel Ports and

Two Switch ports

Screw, Self-Locking - Hex
Washer Head (1/4-20 x 1/2”)

Strap Assembly - Tank Mounting

Valve, Shutoff -3 Way NOTE: Tank 159-1025 may be substituted for tank 159-0490,
Plug. Ptpe - Square Head used a pipe Plug In unused port.

(1/8’” NPT)



OPTIONAL
FUEL TANK RESERVOIR

(HOUSED SETS)

10~

P

11

/

4

n

9
12

16

13

25

25

14

15

27

4

@-’’-”-.1

1’

3 30 31 32 33
I

21
I

29

%

(’

t
19

\23

24

21



OPTIONAL
FUEL TANK RESERVIOR

(HOUSED SETS)

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

FUEL TANK RESERVIOR

1

2
3
4

9
10
11
12

13

14

15
16
17

18
19
20

21

22
23
24
25

26
27
28

29

30

31
32

33

502-0051

501-0008
501-0015
502-0041

159-0007
332-0556
415-0321
505-0054

505-0110

821-0013

415-0323
415-0325
813-0098

850-0030
415-0326
812-0061

870-1183

307-1157
307-1058
323-0897
821-0014

402-0070
415-0324
870-0048

821-0016

821-0018

149-1830
821-0014

130-1005

1
1

2
I

3

1
4
1
1

1

2

1
1
1

1
1
2

2

1
1

:

4
1
2

2

2

;

1

For Housed Sets
Coupling, Pipe- Brass

(1/4” NPT)
Line. Fuel -Flexible
Line, Fuel - Flexlble
Elbow, Pipe - Street, 90 DEG,

Brass (1/4” NPT) - Inverted
Male

Cap. Fuel Tank
Connector, Spllce
Switch, Float - Ltquid Level
Plug, Pipe - Square Head

(1/4” NPT)
Plug, Pipe - Square Head

(3/8” NPT)
Screw, Self-locking - Hex

Washer Head (1/4-20 x 1”)
Strap. Retaining - Tank
Tank. Fuel - Day
Screw. Machine - Round Head

(#JIO-32 X 3/8”’)
Washer. Lock - Spring (#10)
Cover. Access - Relay
Screw. Machine - Round Head

(#6-32 X 3/8”)
Nut. Self-locking, Hex - with

External Tooth Lock Washer
(s6-32)

Spring. Hold Down - Relay
Relay -12 VDC
Socket. Relay (Included Leads)
Screw, Self -locklng - Hex

Washer Head (5/16-18 x 1/2’”)
Mount, Vibration
Bracket. Mounting - Fuel Tank
Nut. Self-1ocking. Hex Washer

Head (5/16-18)
Screw. self-locking - Hex

Washer Head (5/16-18 x 3/4”)
Screw. Self-locking - Hex

Washer Head (1/4-20 x 5/8”)
Pump, Fuel - Elec!rlc, 12 VQC
Screw. Self-locklng - Hex

Washer Head (5/16-18 x 1/2”)
Bracket, Mounting - Fuel Pump



FUEL TANK RESERVOIR

(HOUSED SETS)

~

5--0

k

6

&’ ,3

12—

\

“ 4$..,

/20

‘-A

*

L &

\

26,

#

\
21

24 25

&Q ,,,,,Y
27

1

T
---

29

28

FS 1330



FUEL TANK RESERVOIR

(HOUSED SETS)

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

FUEL TANK RESERVOIR (Housed Sets)

1
2
3

4

5
6
7
8

9

10

11
12
13

14
15
16

17

18
19

20
21

22
23
24

25
26
27

28

501-0007
501-0066
502-0041

502-0002

332-0556
415-0321
159-0007
505-0054

505-0110

821-0013

415-0451
415-0445
813-0098

850-0030
415-0326
812-0061

870-1183

307-1157
RELAY
307-1058
307-1056
323-0897
821-0014

402-0070
415-0450
821-0014

870-0048
415-0449
821-0018

870-0212

1
1
3

1

4
1
1
1

1

2

1
1
1

1

;

2

1

1
1
1
8

4
1
3

3
1
2

2

For 12VoltSystems
For24VoltSystems
Line, Fuel - Flexlble
Line, Fuel - Flexible
Elbow. Ptpe - Street,

90 K)eg. Brass (l14° NPT)
-lnvertedMale

Elbow. Pipe - Street,
90 Deg. Brass (1/8” NPT
X l/4’’ Tube)

Connector. Sphce
Switch. Float - Llqu!d Level
Cap - Fuel Tank
Plug. Pipe - Square Head

(1/4” NPT)
Plug, Pipe - Square Head

(3/8” NPT)
Screw. Self-locking -

Hex Washer Head
(1/4-20x 1“)

Strap, Retaining - Tank
Tank, Fuel - Day
Screw. Machine - Round Head

(#10-32 X 3[8”)
Washer, Lock - Spring (#10)
Cover, Access - Relay
Screw. Machine - Round Head

(#6-32 X 3/8”)
Nut, Self-locking, Hex -

With External Tooth
Lock Washer (#6-32)

Spring, Holddown - Relay

~~ yo!t

24 Volt
Socket. Relay
Screw. Self-locking -

Hex Washer Head
(5/’16-18 X 1/2”)

Mount. Vibrater
Bracket, Mounting - Fuel Tank
Screw. Self-locking -

Hex Washer Head
(5/16-18 X 1/2”)

Nut, Hex (5/16-18)
Bracket, Support - Fuel Tank
Screw, Self-locking -

Hex Washer Head
(1 14-20X 5f8”)

Nut, Self-locking -
Hex Washer Head
(1/4-20)

,’

29 PUMP. FUEL - ELECTRIC
149-1830 1 12 volt
149-1831 1 24 Volt

30 501-0011 1 Lm@. Fuel - Flextble
31 502-0003 1 Adapter - Line to Pip@

(1/4” Lln@ x 1/8””NPT)



OPTIONAL
FUEL TANK RESERVOIR

WITH DUAL PUMPS - (HOUSED

5--%
\

SETS)

/

28



OPTIONAL
FUEL TANK RESERVOIR

WITH DUAL PUMPS - (HOUSED SETS)

REF. PART
NO. NO.

1 W2-0051

2 501-0008
3 501-0015
4 502-0041

5 332-0556
6 415-0321
7 159-0007
8 505-0054

9 505-0110

10 821-0013

11 415-0323
12 415-0325
13 813-0098

14 850-0030
15 415-0326
16 812-0061

17 870-1183

18 307-1157
19 RELAY

307-1058
307-1056

20 323-0897
21 Et21-oo14

22 402-0070
23 821-0016

24 870-()()48

25 415-0324
26 149-7435
27 502-0106

28 502-0057

29 502-0246

30 821-0018

OTY.
USED

1
1
1

2

:

4
1
1
1

1

2

1
1
1

1

:

2

1

1
1
1

8

4
2

2

1

2
2

2

2

4

PART
DESCRIPTION

For 12 Volt Systems
For 24 Volt Syste,-s
Coupllng. Pipe - Brass

( 1/4”’ NPT)
Line. Fuel - Flexlble
Lwre, Fuel - Flexlble
Elbow. Pipe - Street,

90 Deg. Brass ( i,i4””NPTj -
Inverted Male

Connector, Sphce
Switch. FIOat - Llquld Level
Cap - Fuel Tank
Piug.Ptpe - Square Head

(1/4” NPT)
Plug. Pipe - Square Head

(3’8” NPT)
Screw. Self-locking -

Hex Washer Head
(1/4-20 x ?-)

Strap. Retammg - Tank
Tank. Fuel - Day
Screw. Machine - Round Head

(#10-32 X 3/8)
Washer. Lock - Spring (@IO)
Cover. Access - Relay
Screw. Machine - Round Head

(a6-32 X 3/6)
Nut. Self-locking, Hex -

With External Tooth
Lock Washer (s6-321

Sprmgi Holddown - Relay

12 volt
24 Volt
Socket. Relay
Screw, S@f-lock!ng -

Hex Washer Head
(5/16-18x 1/2””)

Mount, Vibrat!on
Screw. Self-locking - flex

Washer Head (5~16-18 x 3/4”)
Nut, Self-iockmg. Hex Washer

Head (5’16-18)
Bracket. Mounting - Fuel Tank
Tube, Fuel
Connector. Tube -

Inverted Male
Tee, Ptpe - Brass.

Male (1/8’” NPT)
Elbow. P!pe -90 Deg.

Brass (1/8” NPT x 518-18)
SCr@w,Self-locking - Hex

Washer Head (l f4-20 x 5/8”1

,’

31 pUMp. FUEL - ELECTRIC
149-1830 2 12 volt
149-1831 2 24 Volt

32 821-0014 2 SCrew, Self-locking - Hex
Washer Heaa I(5‘16-18 x 1/2”’)

33 13(J”1005 1 Bracket. Mounting - Fuel Puanp



.-”
,,/-

3

2T

I

—12

21..

-4

27



OPTIONAL
FUEL TANK RESERVOIR

fl lNunllcE=n CHS)\wm. u Wvuubu w- 8

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

FUEL TANK RESERVOIR (Unhoused Sets)

1 501-0007
2 501-0008
3 502-0041

4 502-0020

5 159-0007
6 332-0556
7 415-0321

8 505-0054

9 505-0110

10 821-0013

11 415-0323
12 415-0325
13 813-0098

14 850-0030
15 415-0326
16 812-0061

17 870-1183

18 307-1157
19 RELAY

307-1058
307-1056

20 323-0897
21 821-0014

22 402-0070
23 415-0324
24 821-0014

25 403-1118

26 821-0018

27 870-0212

1
1
2
1
3

1

1
4
1

1

1

2

1
1
1

1
1
2

2

1

1
1

:

4

;

1

2

2

For 12 Volt Systems
For 24 Volt Systems
Line, Fuel - Flextbie
Line, Fuel - Flexible
Elbow, Pipe - Street,

90 Deg. Brass (1/4” NPT)
- Inverted Male

Elbow. Pipe - Street,
90 Deg. Brass (1/8” NPT)

Cap - Fuel Tank
Connector. Sphce
Switch, Float -

Liquid Level
Plug. Pipe - Square Head

(1/4” NPT)
Plug. Pipe - Square Head

(3/8” NPT)
Screw, Self-1 ocking -

Hex Washer Head
(1/4-20 X l“)

Strap, Retawrmg - Tank
Tank. Fuel - Day
Screw. Machine - Round Head

(#10-32 X 3/8’”)
Washer. Lock - Spring (#10)
Cover, Access - Relay
Screw. Machine - Round Head

(#6-32 X 3/8’)
Nut. Self -cocking. Hex -

With External Tooth
Lock Washer (#6-32)

Spring. Holddown - Relay

12 volt
24 Volt
Socket. Relay
Screw, Self-locking -

Hex Washer Head
(5/16-18 X 1/2”)

Mount. Vtbratlon
Bracket. Mour=Wrg - Fuel Tank
Screw, Se! f-!oc!urq -

Hex Washer Head
(5/16-18 x 1/24’)

Plate, Support -
Fuel Tank

Screw, Self -locklng -
Hex Washer Head
(1/4-20 X 5/8”)

Nut. Self-locking -
Hex Washer Head
(1/4-20)

28 PUMP, FUEL - ELECTRIC
149-1830 1 12 volt
149-1831 1 24 Volt



OPTIONAL
FUEL TANK RESERVOIR

(OVERHEADiUNDERGROUND APPLICATIONS)

9

19—

0

0

Ix
i~

-.+

.

\,

‘

3
.....

..

30— “
,,

18

17

33
27

9
26 32 XFS 127!

23



OPTIONAL

FUEL TANK RESERVOIR

(OVERHEADiuNDERGROuND APPLICATIONS)

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

FUEL TANK RESERVOIR
1
1

1
1
1

1

1

4
1

1
2

1

1
1

6

6

1
1
2

1
1

1
2

1

;

1
8

4
2

1

:

3
1

E Overhead Tank Appllcatlon
t Underground Tank Appllcatlon

1
2
3

501-0011
501-0321
502-0029

Line. Fuel - Flexlble
Line. Fuel - Flexlb!e
Bushing, Reducer -Hex

(1/4” NPT X 1/8””NPT)
Elbow. Pipe - Street.

90 Deg (118” NPT)
Adapter-Line to Pipe

(1/4’’ Line xl/8’” NpT)
Connector. Sphce
Switch. Float -

Liquid Level
Cap - Fuel Tank
Plug. Pipe -Square Head,

Brass (3/8” NPT)
tPlug. Pipe - Square Head.

(1/8” NPT)
fSolenoid -12 VDC
ENipple. Pipe - Close

(1/8” NPT X 3/4”)
Screw. Cap - Hex Head

(1/4-20 X 3/6”)
Washer. Flat - Copper

(17/64” ID X 7/16” 00
X 1/32” Thk)

Gasket - Access Plate
QValve. Float

Screw, Self-locking -
Hex Washer Head
(1/4-20 x I“j

Strap. Retaining - Fuel Tank
Tank. Fuel - Day

(Includes Access Cover Plate)
Plate. Cover - Access
Screw, Self-locking -

Hex Washer Head
(#?O-32 X 5/16”}

Cover, Access - Relay
Relay -12 VDC
Screw. Machine - Round Head

(#8-32 X 1/2”)
Socket, Relay
Screw. Self -locktng -

Hex Washer Head
(5/16-18 X 1/2”)

Mount, Vibratton
Screw. Self-locking -

Hex Washer Head
(1/4’’-20 X 5/16”)

Box, Control - Relay
Bracket, Mounting - Fuel Tank
Screw, Self-locking -

Hex Washer Head
(5/16-18 X 1/2’ )

Nut, Hex (5/16-18)
Bracket, Support - Fuel Tank

502-00414

5 502-0003

6
7

332-0556
415-0466

8
9

159-0007
502-0155

505-005710

307-0565
505-0098

11
?2

13 800-0002

526-006314

15
16
17

415-0467
309-0410
821-0013

415-0451
415-0468

18
19

20
21

415-0516
821-0004

22
23
24

415-0464
307-1058
812-0079

25
26

323-0804
821-0014

27
28

402-0078
821-0008

29
30
31

415-0463
415-0471
821-0014

32
33

870-0046
415-0449

t - Parts used only in Underground Tank Application.
E - Parts used only in Overhead Tank Application



OPTIONAL

FUEL TANK AND SUB

7

/ ~
8’% \

BASE

REF. PART
NO. NO.

1 159-1007
2 502-0005
3 501-0196
4 365-0018
5 415-0318
6 505-G324
7 502-0002
8 501-0103
9 193-0217

10 159-~020
11 505-0247
12 159-1006
13 159-1005
14 403-1009
15 403-1007

Q’TY. PART
USED DESCRIPTION

2
1
1
1
1
1
1

1
1
‘1

;
2
1

Strap, kiold-down -Fuel Tank
Elbow
Line, Fuel - Flexible
Bushing, Reducer
Pipe, Suction
Plug, Pipe
Elbow
Line, Fuel - Flexible
Gauge, Liquid Level
Cap, Tank
Plug, P:pe
Tank, Fuel -58 Gallon
Stop, Fuel Tank
Plate, End - Sub-Base
Base. Sub - Fuel Tank

REF. PART’ QTY. PART
NO. NO. USEO DESCRIPTION

16 130-1424 1 Sensor, Fuel Level

17 505-0316 1 Bushing, Reducer - Special

ATTACHING HARDWARE - NOT ILLUSTRATED
(Select as Applicable)
800-0050 12 Screw. Cap - Hex Head

(3/8-16x 1’”)
800-0051 4 Screw,, Cap - Hex Head

(3/8-16 x 1-1/4’”)
800-0091 6 Screw, Cap - Hex Head

(1(2-13x 1-1/4”)
850-0050 16 Washer, Lock - Spring (3/8””)
850-0060 6 Washer, Lock - Spring (1:2”)
526-0219 5 Washer, Flat (17/32” ID

1“ 00 X 1/8” Thk)
862-0003 16 Nut, Hex (3/8-16)
862-0016 6 Nut, Hex (1/2-13)



OPTIONAL
LOW ENGINE TEMPERATURE SWITCH

\

\

‘\,

(Sk\

/

—9

\
\

\\ 8

“\ Y\\ \\

7

Q?

0

REF. PART
No. rdcl.

1 812-0075

2 $50-0025
3 333-0013
4 870-0053
5 850-0030
6 160-0428
7 309-0029

8 520-0446
$) 333-0012

QTY.
USED

1

2

2
1
2
2
1
1

2
1

2

d

1

14

CS-1063

PART
DESCRIPTION

Low Engine Temperature
Switch

Screw, tvlachine - Round Head
(#8-32 X 1/4”)

Washer, Lock - Spring (#8)
Cover, Thermostat Box
Nut, Hex (#10-32)
Washer, Lock - Spring (#IO)
Strap, Groi!nd
Switch, Thermostatic -

120/240 Volt, 25 Amp
(70 Deg close, 90 Deg open)

Stud (#10-32 X 3/4”)
Box, Thermostat Mounting



OPTIONAL

VERNiER THROTTLE

REF. PART
NO. No.

1 812-0075

2 152-0158
3 800-0005

4 850-0040
5 152-0036
6 152-0120
7 151-0230

QTY.
USED

1

1
3

3
1
7
1

PART
DESCRIPTION

Screw, Machine - Round Head
(#8-32 X 1/4”)

Swivel
Screw, Cap - Hex Head

(1/4-20 X 3/4”)
Washer, Lock - Spring (1/4”)
Clamp, Holddown - Cable
Throttle Control - Vernier
Bracket, lblounting - Throttle

Control

M-1179



OPTIGNAL WATTMETER

SC1157

6

5

S,i 7

4

3

REF.
—

PART QTY. PART REF. PART QTY.
N(3. NO. USED DESCRIPTION NO. N(3. USED

1 815-0026 2 Screw, Machine - Truss 15 853-0003 4

PART
DESCRIPTION

Washer. Lock - External
Head (#10-32 x 3/8”)

2 853-0008 2
Tooth (#6)

Washer, Lock - External 16 860-0006 4 bJut, Hex (#6-32)

3
4
5
6

7

8
9

10

11
12

13

14

Tooth (U1O) 17
301-3476 1 Cover - Transducer Box 18
.508-0001 2 Grommet, Rubber (1-1/6” 00) 19
860-0008 8 Nut, Hex (#8-32) 20853-0005 8 Washer, Lock - External

Tooth (#8)
S26-0003 8 Washer, Flat ( 11/64” ID x

3/8” OD X 1/32” Thk)
402-0354 4 Mount, Vibration
TRANSDUCER (Select as Required)
302-1082 1 60 Hertz
302-1083 1 50 Hertz
821-’0014 8 Screw, Self-locking - Hex

Washer Head (5/16-18 x 1/2”)
402-0070 4 Mount, Vibration
301-3477 7 Box, Transducer
815-035f3 6 Screw, Tapping - Hex Washer

Head (#10-32 x 3/8”)
812-0063 4 Screw, Machine - Round Head

(#6-32 X 1/2”)

Terminal, Strip
Marker, Strip
Wattmeter (Less Replaceable Dial)

332-0609 1
332-0610 1
302-1102 1

DIAL, WATTMETER (Select as Required)
302-1103 1 Scale O-35 kW
302-1104 1 Scale 0-50 kW
302-1105 1 Scale 0-70 kw
302-7106 1 Scale 0-90 kW
302-1107 1 Scale O-115k W
302-1108 1 Scale 0-160 kw
302-1109 1 Scale 0-180 kw
302-1110 1 Scale 0-200 k w
302-1115 1 Scale 0-250 kw
302-1116 1 Scale 0-300 kw
302-1117 1 Scale 0-350 kw
302-1118 1 Scale 0-400 kw
302-1119 1 Scale 0-450 KW
302-1120 1 Scale 0-550 k W
302-1121 1 Scale 0-650 k W
302-1122 1 Scale 0-750 k W



#

5

Et.

9.

VOLTAGE
OPTIONAL

REGULATOR FILTER

a-.
---..” . ,

,.. A’
,.. “----... *

.“.. ..----------= -- . . . . . ..w /“\

/ /-” ‘“--....** \-------- -- \

1,; . . -----......*. -. . ..*- ‘~\\ ,.$”
‘. -.-...” ..’ ●:;****

%, .-.. =. ..-.

\ t,
..-

---------------- **.*

u / d>17 “.~~sm%. . . . . . . ...*.*””
.,..

11
12

’13 ‘4

-~ ..16

REF. PART QI-Y. PART
No. NO. USED DESCRIPTION

KIT, FILTER - VOLTAGE REGULATOR (Includes Parts
Marked ‘)
232-2694 1 Used on Sets with End Bell

Mounted Voltage Regulator
232-2695 1 Used on Sets with Voltage

Regulator Mounted IrI Control
Box

1 332-0941 5 ●Tie, Cable
2 !300-0003 2 ‘Screw, Cap - Hex Head

(1/4-20 X 1/2”)
3 850-0040 2 .Washer, Lock - Spring (1/4”)
4 .FILTER ASSEMBLY (Includes all parts except as

indicated)
232-2219 REF Part of Kit 232-2694

REF.
NO.

7
8
9

10

11

12
13
14
15

16
17

PART
NO.

850-0040
304-0427
304-02!32
354-0025

813-0098

870-0053
850-0030
312-0189
312-0188

232-2210
526-0018

QTY.
USED

2
4
2
2

4

4
4
2
1

1
16

ES-1115

PART
DESCRIPTION

Washer, Lock - Spring (1/4”)
Washer, Centering (1/4”)
Insulator
Resistor, Fixed, Wire Wound

(l O-Ohm, 100 Watt)
Screw, Machine - Round Head

(#10-32 x 3/8”)
Nut, Hex (#10-32)
Washer, Lock - Spnrrg (#l L!}
Bracket, Mounting - Capacitor
Capacitor, Fixed -15 MFD,

440 VAC
Bracket, MountinQ
Washer, Flat (1/4”)

232-2692 REF Part of Kit 232-2695 18 TERMINALS (Select as required)
5 812-0165 2 Screw, Machine - Round Head 332-1279 8 Insulated 14-16 AWG

(1/4-20 X 4-1/2”) 332-0529 4 Lug 14-16 AWG
6 1362-13001 2 Nut, Hex (1/4-20) “ - Parts included in kits



HARDWARE IDENTIFICATION

i!~ustrat~~hardware ~tems are CImy for identification purposes. All hardware items listed throughout this partS

catalog are steel SAE grade five (5) or lower (zinc plated with ciear chromate dip) unless parts description
indicates differently. All dimensions are in inches.

WASHER TYPES

aQ @go@
EXTERNAL TOOTH INTERNAL TOOTH EXTERNAL-INTERNAL COUNTERSUNK SPRING “FLAT

LOCK {ET) LOCK (IT) TOOTH LOCK (EIT) EXTERNAL TOOTH LOCK

LOCK

‘ - Flat washer dimensions given are Inside Diameter (ID), Outside Diameter (OD)
and Thickness (Thk).

BOLT AND SCREW TYPES
CARRIAGE BOLT TRUSS HEAD BINDER HEAD PAN HEAD HEXAGON HEAD FILLISTER HEAD

I-L--+.I

FLAT HEAD

3

l----+
ROUND HEAD HEXAGON WASHER OVAL HEAD SOUARE HEAD SOCKET HEAD TWELVE POINT -sL.on-im

L - Measure length between these points.

INTERNAL DRIVE TYPES

SOCKET
SET

rNominal size (fractional diameter or screw number)

PWrnber e! t!vexk+ per inch

@@@lo

k

Length in inches

SLOTTED CROSSRECESSED SIXPOINT TWELVEPOINT
(PHILLIPS) SOCKET SOCKET

1/4-20x 3/4”

N(JT TYPES

tED LL22m Q!9fisi?l
FULL HEXAGON JAM HEXAGON HEXAGON WASHER SQUARE WING ACORN

STD. #35


